YANMAR PARTS CATALOG

0CR10-M20200EN

Last update Feb., 2019




PREFACE

1. This Parts Catalog develops Model A TH—DTE engine & Model KBW21
marine gear,

2. This Parts Catalog covers all parts of engines massproduced since August,1985.

3. Engine Painting Color ¢<+<+++Urethane Metallic Echol Silver,
Replacement parts painted in Metallic Echol Silver are supplied.
Parts No. 977620-10070 1 2 (can)
977620-40070 4 2 (can)
977620-30071 Spray (one)

SPECIFICATION

Model 4AJH-DTE

Type Vertical vater-cooled 4-cycle diesel engine

Cyl.No. q

Cyl.Bore X Stroke (m) 78 % 86

Firing system Direct injection type

Starting systenm Electric starting 12V-1.8KV

Bizggign of Crank shaft Counter clockvise
(Vieved from stern) Zﬁ:ggller Clockvise

Pover take off Flywheel side

Turbocharger system Exh.gas Turbocharger

Cooling system Fresh wvater cooled

Reduction reversing gear KBwW21




SECTIONAL VIEW

KBW-21 H XX




Fig. No.

Fig. Name

4JH-DTE STANDARD PARTS

1.

o N o o A W DN

10.
1.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.

CYLINDER BLOCK

. GEARS HOUSING

. FLYWHEEL HOUSING
. LUB. OIL SUMP

. MAIN BEARING

. CAMSHAFT BEARING
. BREATHER

. ENGINE LIFTER

. LABELS

ENGINE BRACKET
CYLINDER HEAD
BONNET

SUCTION MANIFOLD
MIXING ELBOW
CAMSHAFT
TURBOCHARGER
INTER COOLER
CRANKSHAFT
FLYWHEEL
PISTON
CONNECTING ROD
IDLE GEAR
LUB.OIL PUMP

LUB.OIL COOLER

Contents

Fig. No.
25,
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44,
45.
46.
47.
48.
49.

Fig. Name
LUB.OIL DIPSTICK
LUB.OIL SUCTION PIPE
LUB.OIL STRAINER
LUB.OIL PIPE
PISTON JET
COOLING SEA WATER PUMP
COOLING FRESH WATER PUMP
COOLING FRESH WATER COOLER
COOLING SEA WATER PIPE
COOLING FRESH WATER PIPE
THERMOSTAT
FUEL INJECTION PUMP
FUEL FEED PUMP
FUELINJECTION VALVE
TIMER
FUEL STRAINER
FUEL INJECTION PIPE
FUEL PIPE
FUEL RETURN PIPE
GOVERNOR
ENGINE STOP DEVICE
SPEED REMOTE CONTROL DEVICE
STARTING MOTOR
GENERATOR
CLUTCH (KBW-21)

0CR10-M20200



Fig. No.
50.
51.
52.
53.
85.
54.
55.

Fig. Name
CLUTCH REMOTE CONTROL
TOOLS
SPARE PARTS
TURBINE(INNER PARTS)
(53A)TURBINE(INNER PARTS)
STARTING MOTOR COMPONENT PARTS
GENERATOR COMPONENT PARTS

4JH-DTE OPTIONAL

56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.

MIXING ELBOW

OIL SUCTION/DRAIN PUMP
BILGE PUMP 12V

KINGSTON COCK

SEA WATER FILTER

FUEL TANK

ENGINE STOP CABLE

WIRE HARNESS(FOR B2 TYPE PANEL)
WIRE HARNESS(FOR C,D PANEL)
BATTERY SWITCH

AIR HEATER

ENGINE STOP DEVICE

SOLID COUPLING

STRAIGHT COUPLING

SLIT COUPLING

SINGLE LEVER CONTROL

Contents

Fig. No.
72.
73.
74.
75.
76.
77.
78.

Fig. Name
MORESE CABLE
INSTRUMENT PANEL(B-2 TYPE)
INSTRUMENT PANEL(C TYPE)
INSTRUMENT PANEL(D TYPE)
EXTENSION WIRE
REPAIR SET
GASKET SET

CLUTCH INNER PARTS

79
80
81
82
83
84

. CLUTCH HOUSING

. INPUT SHAFT

. COUNTER SHAFT

. OUTPUT SHAFT

. CONTROL DEVICE

. TOOLS(OPTIONAL PARTS)

0CR10-M20200



0CR10-M20200 4JH-DTE STANDARD PARTS O0CR10-M20200 Fig.1

Fig.1. CYLINDER BLOCK o o
(C)= (F)=
. L No.  Lev. Parts No. Description Qty |
. D PE is DY A B © © € ¢
Flg. CYLINDER BLOCK 1 1 729472-01560 BLOCK ASSY, CYLINDER 1

4 3  171051-01921 PLUG, NPTF1 1
5 3 124160-01910 PLUG, PT1/4 2
6 3 23871-010000 PLUG, RO1 1
7 3 23871-030000 PLUG, R03 1
8 3  27225-100140 PLUG, 10X14 1
9 3 27231-500000 PLUG 50 1
10 3 27241-120000 PLUG, 12 2
" 3 27241-300000 PLUG 30 8
12 2 129472-01100 SLEEVE, CYLINDER 4
13 2 23414-120000 GASKET, 12X1.0 1
14 2 23887-120002 PLUG, 12 1
15 2 128371-01800 COCKASSY, 1/4 1
16 2 *REF.2=13 KNOCK,PIPE 2
17 2 *REF.3=5 PARALLEL PIN 8X16 2
18 2 *REF.5 MAIN BEARING 1
19 2 *REF.6=1 BUSHA 1
20 2 *REF11=41 SPRING PIN 6X12 2
21 2 *REF.29=3 SPRING PIN 3X10 4
22 1 129150-01200 BOLT, HEAD 18
23 1 129553-01350 GASKET, HEAD T=1.4 1
24 1 129553-01340 GASKET, HEAD T=1.3 1 B
25 1 129491-01360 GASKET, HEAD T=1.5 1
26 1 124460-77680 RETAINER 1
27 1 23061-070300 PIPE, 7X 300 1

Remarks

A)STANDARD

B)ADJUSTMENT N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.2

Fig.2. GEARS HOUSING o o
C) (F)=
. X4h—2 No. Lev. Parts No. Description W ® (C)Q‘t)zD) © @ |
Fig. GEARS HOUSING 1 1 129470-01500 CASE, GEAR 1
2 1 129150-01510  GASKET, GEAR CASE 1
3 1 129150-01520  FLANGE, GEAR CASE 1
4 1 129150-01530  GASKET, GEAR CASE 1
5 1 121023-01550 COVER 1
6 1 129470-01550  O-RING 2
7 1 12145001560  STUD, M8X22 3
8 1 124160-01751  COVER, FILLER 1
9 1 24311-000320  O-RING, 1AP32.0 1
rereR 10 1030 10 1 129795-01800  SEAL, OIL 1
11 1 129150-01870  COVER 1
12 1 129150-01880  GASKET 1
12-1 1 129470-01880  GASKET, GEAR CASE 1 R
(A="1988.10)
7 122 1 129150-01881  GASKET 1 R
(A=1991.03)
12-3 1 129C26-01890  GASKET, HO-P 1 R
(A=EXXXXX)
13 1 129795-01950  PIPE, KNOCK L=18 2
14 1 24341-000260  O-RING, 1AS26.0 1
15 1 26106-060122  BOLT, M6X 12 PLATED 2
16 1 26106-080122  BOLT, M8X 12 PLATED 4
17 1 26106-080452  BOLT, M8X 45 PLATED 6
18 1 26106-080552  BOLT, M8X 55 PLATED 3
19 1 26106-080852  BOLT, M8X 85 PLATED 4
20 1 26216-080182  STUD, M8X 18 1
21 1 22117-080000 WASHER, 8 1
22 1 26366-080002  NUT, M8 3
23 1 23414-080000  GASKET, 8X1.0 4

19 12 11 23 16

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.3

Fig.3. FLYWHEEL HOUSING it e
C)= (F)=
- on s No. Lev. Parts No. Description Qty I R
T2AFKA—IINIT T (A) (B) (C) D) (E) (F)

129400-01600 HOUSING, FLYWHEEL
129100-01620  GASKET

Fig. FLYWHEEL HOUSING

26106-100302 BOLT, M10X 30 PLATED

A
1
1
129795-01780 SEAL, OIL 1
6
22312-080160 PIN, PARALLEL M8X16 2

aHWN =
A ala aa

REFER T0 FIG.63.,64 §

/

REFER TO FIG 4§

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.4

Fig.4. LUB. OIL SUMP EQZ“H'DTE EE)):
€)= (F)=
No. Lev. Parts No. Description W ® (C)Q‘t)zD) © @ |
0 o
. FAIVIN 1 1 12947001700 SUMP, OIL 1
Fig. LUB. OIL SUMP 2 1 129470-01710  BRACKET 2
3 1 26106-100252  BOLT, M10X 25 PLATED 4
4 1 129400-01750  GASKET, OIL SUMP 1
5 1 26106-080252  BOLT, M8X 25 PLATED 13
6 1 26106-080252  BOLT, M8X 25 PLATED 6
7 1 26106-080252  BOLT, M8X 25 PLATED 4
8 1 26106-080402  BOLT, M8X 40 PLATED 2
9 1 26106-080702  BOLT, M8X 70 PLATED 3

73R~y
FLYWHEEL HOUSING

REFER TO FIG.28

T3ATA =D

FLYWHEEL HOUSING

™~

e

2 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.5

Fig.5. MAIN BEARING o o
) (P
~ No. Lev. Parts No. Descripti Qty I
. )( ,f /)( g)b o ev. arts No escription A ® © O € F
Fig. MAIN BEARING 3 2 729150-02800  BEARING, MAIN 5
6 2 729150-02930  BEARING, THRUST 2

9 2 129150-02020  BOLT, METAL CAP 10

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.6

Fig.6. CAMSHAFT BEARING o o
(C)= (F)=
- No. Lev. Parts No. Description Qty I R
DL 7 M A4 (&) _(B) (C) (D) (E) (F)
. 1 1 129795-02411 BUSH, CAMSHAFT 1
Flg. CAMSHAFT BEAR'NG 2 1 129150-02450 BEARING, THRUST 1
3 1 26106-080162 BOLT, M8X 16 PLATED 2

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.7

Fig.7. BREATHER e o
(C)= (F)=
No. Lev. Parts No. Description Qty |
3 1 s (A) (B) (C) (D) (E) (F)

7 ) - .'j- 1 2 129470-03010 COVER, BREATHER 1
F'g_ BREATHER 2 2 129150-03070 BAFFLE, BREATHER 1
3 2 121750-03080 PLATE, BAFFLE 1
4 2 24341-000530 O-RING, 1AS53.0 1
5 2  26106-080202 BOLT, M8X 20 PLATED 1
6 2  26106-080402 BOLT, M8X 40 PLATED 1
7 1 23000-016000 CLAMP, 16 1
8 1 23000-025000 CLAMP, 25 1
9 1 23297-160081 CLAMP, A16X 8 1
10 1 129472-03090 PIPE , BREATHER 1

W REFER TOFIG 13 . ’

13
REFER 70 FIG 12 ? ’
I

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.8

Fig.8. ENGINE LIFTER el o
C)= (F)=
“ . . No.  Lew. Parts No. Description Qty I R
JIUTPHEh*rI A) (B) (€) (@®) () (F)

Fig. ENGINE LIFTER 129470-07230  LIFTER

26106-080142  BOLT, M8X 14 PLATED

A
1
124736-07900  LIFTER 1
2
2

AW N -
ala aa

26106-080162 BOLT, M8X 16 PLATED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.9. LABELS

Fig. 9

AALIN
LABELS

@ AR OIESEL ENGRE CO LT

S—

0CR10-M20200 Fig.9

ANNTAF TIESEL ENGINE (0 7T

® == !

YANMAR)

—38

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 135665-07210 LABEL, WATER PUMP 1
2 1 127611-07350 LABEL 1
3 1 126630-07370 LABEL 1
4 1 123682-07850 LABEL, CAUTION 1
5 1 120445-44620 LABEL, CAUTION 1
6 1 177075-02550 LABEL 1
7 1 177088-02430 LABEL 1
8 1 42220-008960 LABEL, YANMAR 1
9 1 102210-07990 RIVET 6
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.10

Fig.10. ENGINE BRACKET o o
C)= (F)=
.~ - .« p No.  Lev. Parts No. Description Q'ty I R
. X)T4 G T=h A) _(B) (€ O ) )

Fig. ENGINE BRACKET 1 1 129470-08100  FOOT 2
2 1 129470-08110 FOOT 1
3 1 129470-08120 FOOT 1
4 1 26106-100202 BOLT, M10X 20 PLATED 8
5 1 26116-120302 BOLT, M12X 30 PLATED 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.11

Fig.11. CYLINDER HEAD o o
©)= (F)=

No. Lev. Parts No. Description W ® (C)Q‘t)zD) © @ |
Fi ' I v dny K 1 1 729474-11701  HEAD ASSY, CYLINDER 1
g CYLINDER HEAD 4 3 129150-11050  PIECE 4
5 3 129470-11080  SEAT, INTAKE VALVE 4
6 3 129470-11090  SEAT, EXHAUST VALVE 4
7 3 120130-11160  GUIDE, VALVE 4
8 3 129150-11170  GUIDE, VALVE 4
9 3 121850-11860  PLUG, PT1/4 3
10 3 23871-030000 PLUG, R03 4
11 3 27241-220000  PLUG, 22 4
12 3 27241-400000 PLUG, 40 2
13 3 26216-060202  STUD, M6X 20 8
14 2 129100-11100  VALVE, INTAKE 4
15 2 129100-11110  VALVE, EXHAUST 4
16 2 129795-11120  SPRING, VALVE 8
17 2 12979511180  RETAINER, SPRING 8
18 2 103338-11190  COTTER 8
19 2 121400-11340  SEAL, VALVE STEM 8
20 2 129150-11370  CAP, VALVE 8
21 2 26216-080222  STUD, M8X 22 2
22 2 26216-081002  STUD, M8X100 2
23 2 26367-060002  NUT, M6 8
24 2 *REF. 13=11 NUT M8 2
25 2 *REF. 32=21 NUT M8 2
26 1 119625-11870  PROTECTOR, NOZZLE 4
27 1 11962511900  RETAINER, NOZZLE 4
28 1 119625-11880  SEAT, NOZZLE 4
29 1 129550-11240  SHAFT ASSY, ROCKER 1
31 2 129150-11260  SUPPORT, ROCKER ARM 2
32 2 129150-11270  SUPPORT, ROCKER ARM 3
33 2 129150-11280  SPRING 4
34 2 729150-11650  ARM ASSY, ROCKER 8
36 3 129150-11230  SCREW, VALVE ADJUST 8
37 3 129150-11750  NUT, M8 8
38 2 26226-080182  STUD, M8X 18 3
39 2 26756-080002  NUT, LOCK M8 3
40 2 27241-100000  PLUG, 10 2
41 1 22351-060012  PIN, SPRING 6.0X12 2
42 1 26106-080252  BOLT, M8X 25 PLATED 3
1 7

26106-080502 BOLT, M8X 50 PLATED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS

Fig.12. BONNET

Fig. 1 2

REFER TOFIG T

N
BONNET

0CR10-M20200 Fig.12

Remarks

(1)Include No.5, 6, 7, 19, 20, 21, 22, 23.

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 729470-11520 BONNET ASSY, HEAD 1
3 2 129550-11310 GASKET, BONNET 1
4 2 121850-01910 STUD, M8X12 1
5 2 26366-080002 NUT, M8 1
6 2 *REF.7=1 COVER,BREATHER 1
7 2 *REF.7=2 BAFFLE 1
8 2 *REF.7=3 PLATE 1
9 2 *REF.7=4 O-RING 1A S53.0 1
10 2 *REF.7=5 BOLT M 8X20 1
11 2 *REF.7=6 BOLT M 8X40 1
12 1 124160-01751 COVER, FILLER 1
13 1 24311-000320 O-RING, 1AP32.0 1
14 1 124160-11360 KNOB 3
15 1 24311-000120 O-RING, 1AP12.0 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS

0CR10-M20200 Fig.13

Fig.13. SUCTION MANIFOLD o o
(C)= (F)=
R No. Lev. Parts No. Description Qty |
Xa1a9xv=—k—JLK (A) B) (C) D) (E) (F)
Fi . 1 1 129470-12100 MANIFOLD ASSY,INTAKE 1
g SUCTION MANIFOLD 3 2 129470-12120 COVER, MANIFOLD 1
4 2 26476-060142 SCREW, TAPPING M6X14 18
5 1 129550-12110 GASKET, MANIFOLD 1
6 1 129470-12300 SILENCER ASSY 1
8 2 129470-12320 PLATE 1
9 1 23000-054000 CLAMP, 54 1
10 1 26106-080202 BOLT, M8X 20 PLATED 3
1" 1 26366-080002 NUT, M8 2
REFER TO FIG.41
IFS 4y %
LIQUID PACKING
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.14. MIXING ELBOW

X TIIVR
Fig. l 4 MIXING ELBOW

REFER TO FIG.16

0CR10-M20200 Fig.14

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty I R
(A) (B) (C) (D) (E) (F)
1 1 129792-13551 ELBOW 1
2 1 129792-13520 GASKET 1
3 1 22137-080000 WASHER, 8 3
4 1 26703-080002 NUT, M8 3

Yes Yes

N:Old $=5 New, Q:0ld *75 New, R:Old £ New, S:0ld

Yes' Yes'

:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.15. CAMSHAFT

Fie. 19

HlLixT b
CAMSHAFT

i

10

0CR10-M20200 Fig.15

—4 oLD

NEW

REFER TO FIG.& /

Remarks

A) INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.2-1(GEAR).

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 129472-14010 CAMSHAFT 1
1-1 1 129472-14011 CAMSHAFT 1 F
(A=X)
2 1 129150-14100 GEAR, CAMSHAFT 1
2-1 1 129150-14101 GEAR, CAMSHAFT 1 S
(A=X)
3 1 129150-14200 TAPPET 8
4 1 129150-14400 ROD, PUSH L=178 8
5 1 22512-070140 KEY, 7X 14 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.16

Fig.16. TURBOCHARGER o o
(C)= (F)=
- No. Lev. Parts No. Description Qty I
l 6 9 —E> (A) (B) () @O () ()
. 1 1 129473-18000 TURBINE, RHB52HW 1
F'g' TURBOCHARG ER 1-1 1 129474-18001 TURBINE, RHB52HW 1 N
(A=E30946)
{2 F == IFIC 53 2 1 129792-18090 GASKET 1
~F ~ /- "J.FIG, o 3 1 128695-44090 COCK 1
COMPONENT:PARTS:REFER TO FIG.§3 4 1 129474-44480 JOINT 1
5 1 124460-77680 RETAINER 1
6 1 26703-080002 NUT, M8 4
7 1 26213-080182 STUD, M8X 18 3
8 1 23061-070300 PIPE, 7X 300 1
9 1 128270-13620 JOINT, PIPE PT3/8 1

REFER TO FIG.32

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS

0CR10-M20200 Fig.17

Fig.17. INTER COOLER o o
(C)= (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 129474-18110 DUCT, AIR 1
2 1 129474-18120 GASKET 1
3 1 129474-18130 HOSE, AIR DUCT 1
4 1 129474-18140 HOSE, RUBBER 1
5 1 129474-18150 BEND 1
6 1 129150-77510 GASKET 1
7 1 23000-060000 CLAMP, 60 1
8 1 23000-070000 CLAMP, 70 3
9 1 26106-080202 BOLT, M8X 20 PLATED 4
9-1 1 26106-080202 BOLT, M8X 20 PLATED 6 K
(A=*1986.10.)
10 1 26106-080202 BOLT, M8X 20 PLATED 2
11 1 26106-080502 BOLT, M8X 50 PLATED 1
12 1 26106-080952 BOLT, M8X 95 PLATED 2
13 1 26226-080502 STUD, M8X 50 2
14 1 26366-080002 NUT, M8 2
15 1 129474-49020 BEND 1
16 1 120130-49350 COCK, 1/4 1
17 1 124460-77680 RETAINER 1
18 1 23061-070300 PIPE, 7X 300 1
19 1 26366-080002 NUT, M8 2 Z
(A=*1986.10.)
20 1 129473-18100 COOLER ASSY, INTER
20-1 1 129473-18101 COOLER ASSY, INTER N
(A=*1986.10.)
21 2 121850-01920 STUD, 2D8X22 2 z
(A=*1986.10.)
22 2 129474-18220 TANK(A) 1
23 2 129474-18230 TANK(B) 1
24 2 129474-18240 GASKET 2
24-1 2 129474-18241 GASKET 2 Q
(A=*1986.10.)
25 2 123325-49490 ELBOW 1
26 2 22217-080000 WASHER, SPRING 8 8
27 2 23414-130000 GASKET, 13X1.0 1
28 2 23894-020002 PLUG, G1/4 1
29 2  26366-080002 NUT, M8 8 z
(A=*1986.10.)
30 2  X3916003482 STUD M6 8 y4
(A=*1986.10.)
31 2 26013-080302 BOLT, M8X 30 8 w
(A=*1986.10.)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.18

Fig.18. CRANKSHAFT o o
(C)= (F)=
- . < No.  Lew. Parts No. Description Qty |
2909 %7 b A ® © ©® E F

Fl N 1 1 129474-21000 CRANKSHAFT ASSY 1
g CRANKSHAFT 3 2 129150-21200 GEAR, CRANKSHAFT 1
4 2 22512-070140 KEY, 7X 14 1
5 1 129470-21650 V-PULLEY, 82.5 1
6 1 129795-21661 WASHER 1
7 1 121850-21680 BOLT 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.19. FLYWHEEL

, TSA KL=
F'g] 9 FLYWHEEL

0CR10-M20200 Fig.19

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 129470-21590 FLYWHEEL ASSY 1
3 2 124550-21600 GEAR, RING 1
4 1 22312-080160 PIN, PARALLEL M8X16 1
5 1 121111-21501 BOLT, FLYWHEEL 6

Yes

N:Old *ies

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.20
Fig.20. PISTON o o
) (F)=

No. Lev. Parts No. Description Qty |

2N W ® © @ 6 @
F . 2 o 129474-22000  PISTON ASSY
729470-22500 RING SET, PISTON
Ig. pISTON 129150-22300  PIN, PISTON D26 L66

0N W=
ala -
e R R

121100-22400 CIRCLIP

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.21. CONNECTING ROD

F@j!l

Az 75«00y KN
CONNECTING ROD

0CR10-M20200 Fig.21

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 729150-23701 ROD ASSY, CONNECTING 4
3 2 129100-23100 BEARING, PISTON PIN 4
4 2 121550-23200 BOLT, CONNECTING ROD 8
5 2 729150-23600 BEARING, CRANK PIN 4
N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.22. IDLE GEAR

_ 714 KXY
F'g-22 IDLE GEAR

0CR10-M20200 Fig.22

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty I R
(A) (B) (C) (D) (E) (F)
1 1 129150-25020 RETAINER 1
2 1 129150-25055 SHAFT, IDLE 1
3 1 129150-25100 GEARASSY, IDLE 1
5 2  129150-25065 BUSH, IDLE GEAR 1
6 1 26106-080452 BOLT, M8X 45 PLATED 2

Yes

N:Old $=5 New, Q:0ld *75 New, R:Old £ New, S:0ld

Yes'

Yes
Yes'

:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.23

Fig.23. LUB.OIL PUMP o o
(C)= (F)=
No. Lev. Parts No. Description Qty |
o« o (A) (B) (C) (D) (E) (F)
2 LOXK .7 1 1 129553-32000  PUMP ASSY, OIL 1
M 2 1 129150-32020 GASKET, PUMP 1
Flg' L_ U B . o l L p U M p 3 1 26450-060252 BOLT, M6X 25 4

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.24. LUB.OIL COOLER

Fig. 243

LOV -3
LUB. OIL COOLER

0CR10-M20200 Fig.24

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 129474-33500 RETAINER 1
2 1 26106-080142 BOLT, M8X 14 PLATED 1
3 1 26106-080162 BOLT, M8X 16 PLATED 2
4 1 26106-080252 BOLT, M8X 25 PLATED 1
5 1 129474-33000 COOLER ASSY, OIL 1
6 2 129474-33010 BODY, OIL COOLER 1
7 2 129474-33020 COVER, A 1
8 2  129474-33030 COVER, B 1
9 2 129474-33040 CORE ASSY, COOLER 1
10 2 104271-49060 JOINT, PIPE 2
11 2 123325-49421 JOINT, PIPE 1
12 2 24321-000750 O-RING, 1AG75.0 2
13 2 26106-080252 BOLT, M8X 25 PLATED 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.25

Fig.25. LUB.OIL DIPSTICK o o
©)- =
No. Lev. Parts No. Description Qty |
2 0‘ ‘/J_?j‘ffj (A) (B) (C) (D) (E) (F)

: 1 1 129301-34830  SPACER 1
Fig. LUB. OIL DIPSTICK 2 1 129470-34850  DIPSTICK, OIL 1
3 1 129470-34860  GUIDE, DIPSTICK 1
4 1 10421439720  BOLT 1
5 1 22217-080000 WASHER, SPRING 8 1
6 1 22217-100000 WASHER, SPRING 10 1
7 1 23414-160000  GASKET, 16X1.0 2
8 1 26106080162  BOLT, M8X 16 PLATED 1
9 1 26106100252  BOLT. M10X 25 PLATED 1
10 1  26366-080002  NUT, M8 1

REFER TO FIC.46

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.26

Fig.26. LUB.OIL SUCTION PIPE o o
©) Fr=
No. Lev. Parts No. Description Qty I R
2 = VA (A) (B) () @O () ()

Fi #— 1 '7 1 "7 'f 7n 1 1 129150-35040 GASKET 1
g' LUB. OIL SUCTION pIPE 2 1 129470-35090 PIPE ASSY, OIL INLET 1
6 1 22217-080000 WASHER, SPRING 8 1
7 1 26106-080142 BOLT, M8X 14 PLATED 1
8 1 26106-080352 BOLT, M8X 35 PLATED 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS

0CR10-M20200 Fig.27

Fig.27. LUB.OIL STRAINER o o
(C)= (F)=
No. Lev. Parts No. Description Qty |
2 LOZ7 14 (A) B) (C) D) (E) (F)
H 1 1 129470-35100 BRACKET ASSY, FILTER 1
Ig. )
F g LUB' 0".. STRAINER 2 2 129470-35130 BRACKET ASSY 1
4 3 23871-020000 PLUG, R02 1
5 2 129100-35140 STUD 1
6 2 121850-35200 SHIM SET 1
7 2 124223-35510 RETAINER, SPRING 1
8 2  121850-35520 SPRING 1
A 9 2  121850-35531 VALVE, CONTROL 1
\ 10 2  23414-180000 GASKET, 18X1.0 1
11 1 129470-35120 GASKET 1
12 1 129150-35150 FILTER 90X80L 1
13 1 26106-080202 BOLT, M8X 20 PLATED 1
14 1  26106-080552 BOLT, M8X 55 PLATED 2
B
N\ <
IRy FADELTEL
OPTIONAL PARTS
] REFER TO FIG. 64
2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS

Fig.28. LUB.OIL PIPE

‘ WeVAC dv s
F'g-28 LUB. OIL LINES

i

0CR10-M20200 Fig.28

274RL -y,
FLYWHEEL HOUSING

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 129472-39020 BOLT, M20XM10 1
2 1 124160-39140 BOLT, PIPE JOINT M10 1
3 1 121252-39150 BOLT, JOINT M10X1.5 1
4 1 129474-39200 PIPE ASSY, OIL 1
6 2 23341-150000 JOINT, PIPE 15-20 2
7 1 129474-39300 PIPE ASSY, OIL 1
9 2 23341-150000 JOINT, PIPE 15-20 2
10 1 129474-39450 PIPE ASSY, OIL 1
12 2  129553-39190 JOINT 2
13 1 129550-39450 PIPE ASSY, OIL 1
15 2 129150-39150 JOINT 1
16 2 129150-39180 JOINT 1
17 1 129472-39600 PIPE, OIL 1
18 1 129792-39610 JOINT, RUBBER 1
19 1 129472-39620 ELBOW, PT3/8 1
20 1 124550-59820 BOLT, PIPE JOINT M8 1
21 1 23000-025000 CLAMP, 25 2
22 1 43400-500410 SEAL WASHER 8S 2
23 1 23414-100000 GASKET, 10X1.0 6
24 1 23414-200000 GASKET, 20X1.0 8
25 1 23857-150000 BOLT, JOINT 15 3
26 1 24314-000180 O-RING, 4CP18.0 1
27 1 26106-060162 BOLT, M6X 16 PLATED 2
28 1 124413-39710 BOLT, PIPE JOINT M10 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.29

Fig.29. PISTON JET o o
©)= (F)=
° . s . No. Lev. Parts No. Description W ® (C)Q‘QZD) © @ I R
. t A '\ < /I h 1 1 129553-39650  NOZZLE 4
Flg, P|STON \JET 2 1 23857-030000  BOLT, JOINT 3 4
3 1 22351-030010  PIN, SPRING 3.0X10 4

Yes Yes

N:OId‘T>TNeW, O:OId%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS

Fig.30. COOLING SEA WATER PUMP

Fie 3O

HLRALKLT

COOLING SEA WATER PUMP

0CR10-M20200 Fig.30

REFER TO FiG 2

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 129470-42500 PUMP ASSY, WATER 1
3 2 129470-42520 COVER 1
4 2 129470-42530 IMPELLER 1
5 2 129470-42540 PLATE 1
6 2 129470-42550 SHAFT 1
7 2 129795-42670 SEAL 1
8 3 145410-46190 CIRCLIP 1
9 2 22252-000420 RING, 42 1
10 2  24101-063024 BEARING, BALL 6302 1
11 2 24101-062024 BEARING, BALL 6202 1
12 2 24421-203508 SEAL, OIL TC203508 1
13 2 24311-000150 O-RING, 1AP15.0 1
14 2 129470-42700 GEAR 1
15 2 24341-000600 O-RING, 1AS60.0 1
16 2  26203-060102 BOLT, M6X 10 PLATED 4
17 1 129150-01880 GASKET 2
171 1 129470-01880 GASKET, GEAR CASE 2 R
(A=*1988.10)
17-2 1 129150-01881 GASKET 2 R
(A=*1991.03)
18 1 129470-42800 RETAINER 1
19 1 26106-080162 BOLT, M8X 16 PLATED 3
20 1 26106-080202 BOLT, M8X 20 PLATED 4
21 1 26366-080002 NUT, M8 1
N:Old i‘_S>New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

No Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.31. COOLING FRESH WATER PUMP

_ 3 -I A ALK T
Fig. COOLING FRESH WATER PUMP

REFER TO FIG.64

REFER T0 FIG.63.64

0CR10-M20200 Fig.31

REFER TO FIG 34

AR ] 3

V70,0
CYLINDER BLOCK

Y

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 129470-42000 PUMP ASSY, WATER 1
2 2 129150-42320 O-RING 1
3 1 129150-42020 GASKET, WATER PUMP 1
4 1 129550-42350 V-PULLEY, D=120 1
5 1 25132-004600 V-BELT, A46 1
6 1 26106-060102 BOLT, M6X 10 PLATED 4
7 1 26106-080552 BOLT, M8X 55 PLATED 2
8 1 26106-080552 BOLT, M8X 55 PLATED 1
9 1 26106-080652 BOLT, M8X 65 PLATED 1
10 1 22217-080000 WASHER, SPRING 8 1
11 1 129156-44760 WASHER 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.32. COOLING FRESH WATER COOLER

1 inc. 2~20A

B—Er
TURBOCHARGER

S

2 inc. (2) ~8

0CR10-M20200 Fig.32
(D)=

(E)=
(F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 729473-44500 COOLER ASSY, WATER 1
2 2 129474-44000 BODY ASSY, COOLER 1
4 3 128270-13620 JOINT, PIPE PT3/8 1
5 3 129474-44480 JOINT 1
6 3 124160-49480 JOINT, PIPE 2
7 3 27241-280000 PLUG, 28 7
8 3 27241-400000 PLUG, 40 1
9 2 129473-44110 CORE ASSY, COOLER 1
10 2 129470-44440 COVER, A 1
11 2 129470-44450 COVER, B 1
12 2 120445-44600 FILLER ASSY 1
13 3 123682-44210 CAP, RADIATOR 1
14 3 123682-44220 CHAIN 1
15 3 120445-44620 LABEL, CAUTION 1
16 2 120445-44640 GASKET 1
17 2 26106-080142 BOLT, M8X 14 PLATED 4
18 2 24321-000750 O-RING, 1AG75.0 2
19 2  26213-080182 STUD, M8X 18 4
20 2 26106-080252 BOLT, M8X 25 PLATED 4
20A 2 120322-33050 GASKET 1 W
(A=EXXXXX)
21 1 26366-080002 NUT, M8 2
22 1 129550-13110 GASKET 1
23 1 26106-081002 BOLT, M8X100 PLATED 6
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS

0CR10-M20200 Fig.33

Fig.33. COOLING SEA WATER PIPE e o
©r F)=
No. Lev. Parts No. Description Qty I R
CW/N HA X (A) (B) (C) (D) (E) (F)

F|g 3 'f 7‘( ‘r { ) 1 1 129474-49010 PIPE, WATER 1
COOLING SEA WATER L'NES 2 1 129474-49030 PIPE, WATER 1
3 1 129472-49050 PIPE, WATER 1
4 1 129474-49110 JOINT, RUBBER 1
5 1 23000-035000 CLAMP, 35 8
6 1 23000-022000 CLAMP, 22 4
7 1 23072-040300 HOSE, 4X 300 2

Nt
OVERBOARD

Yes

Yes'

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.34. COOLING FRESH WATER PIPE

Fig 3

CWNL T (1 XA)
COOL.ING FRESH WATER LINES

REFER TO FIG. 16

10

9

REFER T0 FIG.32

REFER TO FIG.31

0CR10-M20200 Fig.34

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 129470-49260 JOINT, RUBBER 1
2 1 129470-49200 JOINT, RUBBER 1
3 1 129470-49220 RETAINER 1
4 1 129470-49240 JOINT, RUBBER 28 1
5 1 129470-49250 PIPE, WATER 1
6 1 23000-041000 CLAMP, 41 6
7 1 129474-49300 PIPE, WATER 1
8 1 129474-49320 PIPE, WATER 1
9 1 23000-022000 CLAMP, 22 2
10 1 23000-025000 CLAMP, 25 2
11 1 128695-44090 COCK 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS 0CR10-M20200 Fig.35
Fig.35. THERMOSTAT o o

©r F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

H—FX4y b 1 1 12047049540 COVER, THERMOSTAT 1
Fig 2 1 129795-49550 GASKET 1
¢ THER MOSTAT 3 1 129470-49801 THERMOSTAT, 76.5 1
4 1 129150-49810 GASKET, THERMOSTAT 1
5 1 26106-080252 BOLT, M8X 25 PLATED 1
6 1 26106-080352 BOLT, M8X 35 PLATED 1

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.36

Fig.36. FUEL INJECTION PUMP el e
(C)= (F)=
ipti Qt
. F07>:/1'7J':>7° No. Lev. Parts No. Description &) ® (©) )ZD) € ) |
Fig. 36 FUEL INJECTION PUMP 729473-51350  PUMP ASSY, INJECTION

26557-060162  SCREW M 6X 16
129470-51040  CAMSHAFT

122710-51050 BEARING, HR30203J
129470-51060 RETAINER, BEARING
129470-51080 SEAL, AF0741F0

1
3
4
32 5
63573328 & & .4.3}%'4‘1 6
430, L - 8 122710-51090  KEY
44ﬁ HY -3 ©--13 9 129470-51101  PLUNGER ASSY
129155-51140  PIN

42——«@ 8& 3 %_45 12

174307-51170 RETAINER, SPRING A
129155-51180 RETAINER, SPRING
124950-51190 SPRING, PLUNGER

:_ ? 13— & o 14 1
i 15— X26-§

! 16 120155-51200  TAPPET ASSY
1 . & 48

MRS x258) 2 22 120155-51270  STOPPER, TAPPET
X0~g 4 x0{) 0 23 129155-51280  O-RING, S6

X2 o = 16-x19 @qp 24 12049951300  VALVE ASSY, DELIVERY

129155-51320 SPRING, DELIVERY
129155-51340 RETAINER

124550-51350 GASKET, DELIVERY
124550-51370 O-RING
129155-51370 STOPPER, VALVE

¢ NS 9
16 X19—@\ X11 A 8
! ;%? I [xl&i}ﬁ? % // 29

41 40 47 39 37 S X17 —|— /// 30
~ \

129155-51380 STOPPER

e 31
S e% 2 21323 2|3 j %
55s |

S AN 22 ala aalaaala adBPBDN Al AN 2N NNERERADNMDBDMBRADNMNDBDMBAEIAMDEDIDMDIMNDD A AN D

w
(o]
NNNPNDNNODNPNDNDNDRNODNNPNDDNDNNDNDINNNNRNINNDNNINNDNDNDNNRNDNNNNNNODNONNNRNODNNDNRNNNNDNNNNONNDNDDND -

(7 ) 129155-51390 STOPPER
! > 34 129555-51400 DEFLECTOR
= / 35 129155-51410 BOLT
! 129155-51450 SHIM SET, ADJUSTING

37 129555-51500 RACK, CONTROL
38 26716-060002 NUT, M6
39 129155-51520 BUSH, RACK
40 129155-51530 SPACER
41 129155-51540 CIRCLIP
42 129155-51550 PINION, CONTROL
43 122117-51560 SCREW
44 174307-51560 PINION
45 129155-51570 PLUG, M12
46 129155-51580 O-RING
47 129155-51590 SPRING, RACK
48 129155-51600 SHIM SET, ADJUSTING
49 129555-51700 COVER
50 129555-51710 GASKET
51 129555-51750 COVER
52 129555-51760 GASKET
53 129155-51790 STOOPER, RACK
54 129156-51910 LABEL, CAUTION
55 121850-51960 O-RING
56 121850-61380 NUT
57 22217-050000  WASHER, SPRING 5
58 22217-060000  WASHER, SPRING 6
59 22287-060000 WASHER 6
60 22287-120000 WASHER, 12

N

22351-050010 PIN, SPRING 5.0X10

N

61
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.36. FUEL INJECTION PUMP

. 36 FOZ xR T
Fig. FUEL INJECTION PUMP

0CR10-M20200 Fig.36

’0?\
e

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty I R
(A) (B) (C) (D) (E) (F)
62 2 24341-000160 O-RING, 1AS16.0 2
63 2 26116-050309 BOLT M 5X 30 PLATED 2
64 2  26216-060142 STUD, M6X 14 2
65 2  26557-050102 SCREW, M5X10 6
66 2 *REF. 37 FUEL FEED PUMP 1
67 2 *REF. 44 GOVERNOR 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.37. FUEL FEED PUMP

Fig.3

FO7 14— R¥&>
FUEL FEED PUMP

REFER TO FIG.36

0CR10-M20200 Fig.37

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty
(A) B) (C) D) (E) (F)
1 2 129158-52100 PUMP ASSY, FUEL FEED 1
2 2 129155-52050 GASKET 1
N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.38. FUELINJECTION VALVE

Fig.3 »

FO7 24Ny

XENEBSNHRRAR L YL
X -MARK PARTS:NOT SOLD SEPARATELY.

* 70 Fi6.11

I 1008 1
1 (1B02) 1

YOOR2020

0CR10-M20200 Fig.38

FUEL INJECTION VALVE

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty R
(A) B) (C) D) (E) (F)
1 1 729499-53102 VALVE ASSY,INJECTION 4 A
1-1 1 729595-53100 VALVE ASSY,INJECTION 4 B
(A=*1986.12)
2 2 129499-53002 VALVE ASSY,INJECTION 4
21 2 129595-53000 VALVE ASSY,INJECTION 4
(A=*1986.12)
5 2 114250-53080 NUT, NOZZLE D16.95 4
9 2  114250-53120 SPRING, NOZZLE 4
10 2 114250-53130 SEAT, SPRING 4
11 2 114250-53140 PLATE 4
12 2 114250-53210 PIN 8
13 2 114250-53400 SHIM SET 4
14 2 129470-11920 GASKET 4
(A=*1986.05)
N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS

Fig.39. TIMER

Fig. B3

347
TIMER

0CR10-M20200 Fig.39

oLD

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 729499-54100 TIMER ASSY 1 z
(A=E/#31394)
2 2 129470-54510 GEARASSY, TIMER 1 Z
(A=E/#31394)
5 2 129499-54550 HUB ASSY, TIMER 1 Z
(A=E/#31394)
8 2  129470-54650 WEIGHT, TIMER 2 Z
(A=E/#31394)
9 2  129795-54800 SPRING, TIMER 2 YA
(A=E/#31394)
10 2 119620-54900 SHIM SET 1 z
(A=E/#31394)
11 2 121850-54900 SHIM SET, SPRING 2 z
(A=E/#31394)
12 2 22242-000320 RING, 32 1 Y4
(A=E/#31394)
13 2 124410-54940 PLUG 1 z
(A=E/#31394)
14 2 23414-240031 GASKET, 24X1.0 1 Z
(A=E/#31394)
15 1 129573-25900 GEAR, PUMP 1 W
(A=E/#31394)
16 1 22217-120000 WASHER, SPRING 12 1
(A=E/#31394)
17 1 26716-120002 NUT, M12 1

(A=E/#31394)

N:Old

Yes

25 New, Q:0ld £ New, R:Old

Yes

*—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.40

Fig.40. FUEL STRAINER EE;SJH'DTE EEE
. 4 FO y Jlfa No. Lev. Parts No. Description W ® (C)Q‘t)zD) © @ I R
Fig. FUEL STRAINER 120470-55600  FILTER ASSY, FUEL

129470-55700  STRAINER
124060-59380  PLUG, 6

43400-500390 SEAL WASHER 6S
26106-100302 BOLT, M10X 30 PLATED

o Ogh W=
S NINN -
N | a2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.41

Fig.41. FUEL INJECTION PIPE o o
©= =
No. Lev. Parts No. Description W ® (C)Q‘t)zD) © @ I R
) 4 FOZ v A4 7 1 1 123372-59100  RETAINER, PIPE 2
2 1 12049959811  PIPE ASSY, INJECTION 1
Fig. FUEL INJECTION LINES 3 1 12049959821  PIPE ASSY, INJECTION 1
4 1 12949959831  PIPEASSY, INJECTION 1
5 1 12049959841  PIPE ASSY, INJECTION 1
6 1 121870-59930  STAY 1
7 1 22217-080000 WASHER, SPRING 8 1
8 1 26106-060202 BOLT, M6X 20 PLATED 4
9 1 26106-080202  BOLT, M8X 20 PLATED 1
10 1 26366060002 NUT, M6 2
M 1 12278059100 RETAINER 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.42

Fig.42. FUEL PIPE (pyemeTe -
(C)= (F)=
No Lev. Parts No. Description Qty I R

o~
=

B ©) © (E) ()

. F 0/ \.‘f 7. . 104264-59020  JOINT
Flg4 FUEL L'NES 105582-59540  PIPE, FUEL L=300

129470-59120 PIPE, FUEL

104200-59170 GASKET, 12
23080-013000 CLAMP, 13
23414-120000 GASKET, 12X1.0

2 5

23857-060000 BOLT, JOINT 6
121750-59890 BAND, 140

o N[O b [wN
A aala aa
[ RS,  NN JEEN R 5

REFER TO FIG.40

Yes Yes

N:OId‘T>TNeW, O:OId%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.43. FUEL RETURN PIPE

Fig.43

FOEKNIINY T
FUEL RETURN LINES

0CR10-M20200 Fig.43

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 124066-59100 CLIP, HOSE 8 9
2 1 104200-59170 GASKET, 12 2
3 1 121250-59550 PIPE, FUEL D8X120 3
4 1 129470-59560 PIPE, FUEL RETURN 1
5 1 129150-59580 CAP 1
6 1 129100-59950 VALVE ASSY, CHECK 1
7 1 129100-59990 JOINT 1
N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.44

Fig.44. GOVERNOR (amore o
) (F)=
- No. Lev. Parts No. Description Qty |
. 4 4 AT P A B © O E
Fig. GOVERNOR 1 2 12915551280  O-RING, S6 2
2 2 124550-66370  NUT, M6 1
9 5 4 40 3 2 129155-61010  CASE, GOVERNOR 1
4 2 129155-61050  GASKET 1
5 2 129155-61060 COVER, GOVERNOR CASE 1
6 2 129155-61070  GASKET 1
X861 25 3 b 7 2 129155-61090  BOLT 1
746 o 8 2 129155-61120  LINK, L=30 MARK 0 1 A
@L@)& ug@) 54 9 2 129155-61130  LINK, L=31 MARK 1 1 A
2 ©—45 10 2 129155-61140  LINK, L=30.5 MARK 05 1 A
// e @k{ SN 11 2 129155-61150  LINK, L=33 1 A
‘ ‘ 12 2 129155-61160  LINK, L=34 MARK4 1 A
Q 13 2 129155-61170  LINK, L=28 MARK 8 1 A
1 29. 1 48 14 2 129155-61180  LINK, L=29 MARK 9 1 A
15 2 129155-61201  WEIGHT ASSY,GOVERNOR 1
4 19 2  129155-61341  SLEEVE 1
20 2 129155-61400  SHAFT ASSY 1
23 2 129155-61430  SPACER 1
24 2 129470-61440  LEVER, CONTROL 1
25 2 129470-61450  BOLT, LIMITER 1
425383 7 3B w9 26 2 129155-61460  BOLT, IDLE 1
s 24 }20 27 2 129155-61470  BOLT, CONTROL 1
i x21 28 2 129155-61480  SPACER ASSY 2
5 ?L 4 %37 29 2 129155-61490  SHAFT 1
A 23 30 2 129155-61500 LEVERASSY, GOVERNOR 1
N 35 2 129155-61540  SHIFTER 1
\} ?% ENBOSSED AR 36 2 129499-61650  SPRING, FUEL CONTROL 1
A 37 2 129470-61700  SPRING, GOVERNOR 1
50 " 37-1 2 129473-61700  SPRING, GOVERNOR 1 N
L N (A=*1985.09)
3 38 2 129470-61800  LEVER, STOP 1
39 2 129155-61810  PIN 1
\ 40 2 129155-61820  SPRING, RETURN 1
41 2 129155-61830  O-RING, S10 3
42 2 129100-61930  NUT, CAP 1
43 2 129155-61950  BOLT 1
1 44 2 22117-040000 WASHER, 4 2
X31%34X32 36 45 2 22190-100000  WASHER, SEAL 10 1
' : 46 2 22217-050000 WASHER, SPRING 5 4
47 2 22272-000040  RING, E- 4 1
48 2 22272-000060 RING, E- 6 2
49 2 22282-120000  WASHER 12 1
50 2 22351-030016  PIN, SPRING 3.0X16 1
REFER T0 F10.36 51 2 22360-050000 SNAPPIN 5 2
52 2 23414-050000  GASKET, 5X1.0 1
53 2 43400-500450  SEAL WASHER 12S 2
54 2 23887-100002  PLUG, 10 1
55 2 26107-060202  BOLT M 6X 20 PLATED 6
Fomarke 56 2 26366-080002  NUT, M8 1
A) SELECTIVE PARTS : CERTAIN THE 572 26557-050102  SCREW, M5X10 3
CLASSIFICATION MARK , THEN PLACE 58 2 26777-120002  NUT, LOCK M12 1
YOUR ORDER.(REFER TO ILLUSTRATION) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.44

Fig.44. GOVERNOR e o
©)= (F)=
- No. Lev. Parts No. Description Qty |
. 44 A (A) (B) (C) (D) (E) (F)
Fig. GOVERNOR 59 2 26756-060002  NUT, LOCK M6 1
60 2 26776-120002  NUT, LOCK M12 1
39 52
X61 25
7 46 o ]
1 e (o
2 &—45
B
] 29 1 48
4

42 53 58 53 27 55

fﬁvxzzk
56 24 %21 20

ENR/ITA
\J % ENBOSSED MARK
6 9.

XIJI X34%32 36

REFER 70 FIG.36

Remarks
A) SELECTIVE PARTS : CERTAIN THE

CLASSIFICATION MARK , THEN PLACE
YOUR ORDER.(REFER TO ILLUSTRATION) N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.45
Fig.45. ENGINE STOP DEVICE o o
) (F)=

No. Lev. Parts No. Description Qty I R

_ *XhoFA4InF (A) (B) () (D) () ()
F 'g-45 ENGINE STOP DEVICE 22414250150 PIN COTTER 2.5%15

26116-050142 BOLT, M5X 14 PLATED

ala aa
ala aa

AW N -

26756-050002  NUT, LOCK M5

REFER TO FIG.62

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.46. SPEED REMOTE CONTROL DEVICE

Fie. 86

AE—Kar rO-UYF
SPEED REMOTE CONTROL DEVICE

0CR10-M20200 Fig.46

(A)=4JH-DTE (D)=

(B)= (E)=

(C)= (F)=

No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 129470-67100 BRACKET, GOVERNOR 1
2 1 129795-67200 RETAINER ASSY 1
6 2 22242-000100 RING, 10 1
7 1 22217-050000 WASHER, SPRING 5 2
8 1 22217-080000 WASHER, SPRING 8 2
9 1 22414-250150 PIN, COTTER 2.5X15 1
10 1 26106-080122 BOLT, M8X 12 PLATED 2
1" 1 26106-080252 BOLT, M8X 25 PLATED 1
12 1 26557-050122 SCREW, M5X12 2
13 1 26366-080002 NUT, M8 1
14 1 26716-050002 NUT, M5 2
15 1 41701-001720 BRACKET 1
16 1 41710-000410 CLAMP 1
17 1 23414-080000 GASKET, 8X1.0 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.47

Fig.47. STARTING MOTOR o o
C)= (F)=
—_— < g No. Lev. Parts No. Description Qty I
, ARA=FT127%—43 ) (B (©) (@) (E) (7
Fig. STARTING MOTOR 1 1 124250-77012  STARTER, S12-77A 1
2 1 124550-77030 COVER, TERMINAL 1
3 1 26116-120302 BOLT, M12X 30 PLATED 2

{oF—1—-sFIG54 8W
COMPONENT PARTS:REFER TO FIG.54

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.48
Fig.48. GENERATOR o o

) (F)=
Lev. Parts No. Description Qty I

p4
°

26106-101152 BOLT, M10X115 PLATED

26716-100002 NUT, M10
22137-100000 WASHER, 10

4 t* L— 9 (A) (B) (C) (D) (E) (F)
. 1 1 129772-77200  GENERATOR(12V-55A) 1
F'g- GENERATOR 2 1 129470-77330  ADJUSTER, BELT 1
3 1 129470-77340 _ PIECE, DISTANCE 1
5 2 4 4 1 22137-080000 WASHER, 8 1
5 1 26106-080252  BOLT, M8X 25 PLATED 1
l N !
6 1 1
7 1 1
8 1 1

e 1L+ —1X—"JFIGSS &M
i . COMPONENT:PARTS:REFER TO FIGS S

REFER TO FIG.31

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS

0CR10-M20200 Fig.49

Fig.49. CLUTCH (KBW-21) e o
(C)= (F)=
No. Lev. Parts No. Description Qty I R
= (A) (B) (C) (D) (E) (F)

Ei 49 77w F( KBW-21) 1 1 129474-81010  CLUTCHASSY, 217 1
1, 2 1 129474-81020 CLUTCH ASSY, 1=2.62 1
g CL UTC H (K BW'Z ] ) 3 1 26106-080162 BOLT, M8X 16 PLATED 6
4 1 26106-100302 BOLT, M10X 30 PLATED 8
REFER TO FIC. 80 5 5 1 26226-100222 STUD, M10X 22 2
6 1 26716-100002 NUT, M10 2

N:Old $=5 New, Q:0ld *75 New, R:Old £ New, S:0ld

Yes

Yes'

Yes
Yes'

:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS
Fig.50. CLUTCH REMOTE CONTROL

rie 90

77vFVEAL
CLUTCH REMOTE CONTROL

0CR10-M20200 Fig.50

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty
(A) B) (C) D) (E) (F)
1 1 129470-86250 JOINT 1
2 1 128370-86280 CLEVIS, 12SQ-48L 1
3 1 129470-86310 BRACKET, CABLE 1
4 1 22113-060000 WASHER, 6 1
5 1 22217-050000 WASHER, SPRING 5 2
6 1 22217-080000 WASHER, SPRING 8 1
7 1 22414-160100 PIN, COTTER 1.6X10 1
8 1 26106-060162 BOLT, M6X 16 PLATED 2
9 1 26366-080002 NUT, M8 1
10 1 26557-050082 SCREW, M5X 8 2
11 1 41710-000410 CLAMP 1
N:Old%New, O:OId%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.51

; (A)=4JH-DTE (D)=
Fig.51. TOOLS - or
(C)= (F)=

No. Lev. Parts No. Description Qty |

3 (A) (B) (€) O (E) (F)
Fi 5 l - r7 7 704507-92100  BOXASSY, TOOL
1g. TOOLS 104200-92600  BOX, TOOL

28110-100130 SPANNER, 10X13

28110-120140 SPANNER, 12X14
28110-170190 SPANNER, 17X19
28110-220240 SPANNER, 22X24

N R |WN -
NINDNNDNINN -
Ala A ala aa

104200-92350 DRIVER, SCREW

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS O0CR10-M20200 Fig.52
Fig.52. SPARE PARTS A o

©r F)=
No. Lev. Parts No. Description Qty |
. . (A) (B) () @O () ()
*

5 2 799k 1 1 121370-08351 MOUNT, FLEXIBLE 150 2
: 2 1 12947008350  MOUNT, FLEXIBLE 200 2
Fig. SPARE PARTS 3 1 72044544200 TANKASSY, SUB 1
4 2 12044544540 SUPPORT 1
5 1 12479044560  PIPE, WATER L=1000 1
6 1 23010-013000 CLAMP 13 2

Yes No Yes

N:OId‘T>TNeW, O:OId‘T»_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.53

Fig.53. TURBINE(INNER PARTS) e o
©r F)=
No. Lev. Parts No. Description Qty |

(A) (B () @O ((E) (F)

1 1 129473-18000 TURBINE, RHB52HW 1
2 2 XNN131502 SHAFT,TURBO. 1
3 2  XN131004 SHELTER 1
4 2 XN131005 BUSH, THRUST 1
5 2 XN131008 RING, SEAL 1
6 2 XB131008 RING, SEAL 1
7 2 XN131106 RING, SEAL 1
8 2 XN131108 NUT 1
9 2  XNN136606 WHEEL BR348C 1
3 10 2 XNN134092 HOUSING,BLOWER 1
11 2 XNB134007 BOLT M 5 6
12 2  XNN134035 RETAINER 6
13 2 XNN139400 HOUSING,TURBO. 1
14 3 XNN137007 BOLT, M8 4
15 3 XNN137423 RETAINER 4
15A 3 XNN137055 PROTECTOR, HEAT 1
16 2 XNN133442 HOUSING,BEARING 1
17 2 XN133204 CIRCLIP 3
17-1 2 XNN133208 CIRCLIP 3 S
(A=*1991.01.)
18 2 XN133001 PLATE, SEAL 1
19 2 XN133504 METAL, FLOATING 2
20 2 XN133505 BEARING, THRUST 1
21 2  XN977006 SCREW 3 4
22 2 XN977007 WASHER M 3 7
23 2 XN133207 SCREW M3 3
25 2  XN193653 GASKET, LIQUID 1
26 2 XNN193655 BONDO 1
27 2 XNN139811 OVERHAUL KIT 1
Remarks Yes No Yes No
(1)Include No.5, 6, 7, 19, 20, 21, 22, 23. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS

0CR10-M20200 Fig.85

Fig.85. (53A)TURBINE(INNER PARTS) (AerOTE or
(C)= (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 129474-18001 TURBINE, RHB52HW 1 w
(A=E30946)
2 2  XNN131570 ROTOR SET 1
3 3 XNN131578 SHELTER 1
4 3 XNN131008 SEAL RING,BLOW.SIDE 1
5 3 XNB131008 SEAL RING,BLOW.SIDE 1
6 3  XNN131536 SEALING 1
7 3 XN131108 NUT 1
8 3 XNN131579 BUSH, THRUST 1
9 2 XNN136606 WHEEL BR348C 1
10 2 XNE924350 HOUSING,BLOWER 1
1" 3 XNB134007 BOLT M 5 6
12 3 XNN134035 RETAINER 6
13 2 XNE929010 HOUSING,TURBO. 1
14 3 XNN137007 BOLT, M8 4
15 3 XNN137423 RETAINER 4
16 3 XNN137055 PROTECTOR, HEAT 1
17 2  XNE923300 HOUSING,BEARING 1
18 3 XN133204 CIRCLIP 3
18-1 3 XNN133208 CIRCLIP 3 S
(A=*1991.01.)
19 3  XNB133206 SCREW 4
20 3  XNB133208 SCREW(SEAL PLATE 3
21 2 XN133001 PLATE, SEAL 1
22 2 XN133504 METAL, FLOATING 2
23 2 XN133505 BEARING, THRUST 1
24 2 XN977007 WASHER M 3 7
25 2 XN193653 GASKET, LIQUID 1
26 2 XNN193655 BONDO 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.54

Fig.54. STARTING MOTOR COMPONENT PARTS EQ;Z‘“H'DTE g:
C) (F)=
— R o No.  Lev. Parts No. Description Qty |
4 AB=TFT A TE=F 41 20F—=IN—=Y (A (B) (©) @ (E) (F)
. 1 1 12425077012  STARTER, S12-77A 1
Fig. 5 STARTING MOTOR COMPONENT PARTS 2 2 X21201115 WASHER SET, THRUST 1
3 2 X21207100 ARMATURE ASSY 1
4 2 X21201110 STOPPER SET 1
5 2 X21204259 COILASSY 1
1 6 3 X21142215 SCREW 4
/\ 7 3 X21209311 BRUSH (+) 2
8 2 X21205310 HOLDER ASSY, BRUSH 1
9 3 X21207312 BRUSH (-) 2
22 10 3 X21201313 SPRING, BRUSH 4
11 2 X212063001 REAR COVER ASSY 1
12 3 X21204302 METAL, COVER BEARING 1
13 2 X21205400 BEARING ASSY 1
14 3 X21204401 METAL, CENTER BERG. 1
15 2 X213065002 PINION ASSY 1
16 2 X212026004 CASE ASSY, GEAR 1
17 3 X21202601 METAL, GEAR CASE 1
18 2 X21202602 COVER SET 1
19 2 X21201605 LEVER SET 1
20 2 X212037002 SWITCH, MAGNETIC 1
21 2 X21204810 BOLT, THROUGH 2
22 2 X21145866 BOLT 2
23 2 X0630412 BOLT M 4X 12 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE STANDARD PARTS OCR10-M20200 Fig.55

Fig.55. GENERATOR COMPONENT PARTS (p=surtoTe o
(Cy= (F)=
.S ~ e . . . ipti Q't
. _tz x L— a { > j' -/ — ‘y No Lev. Parts No Description &) ® (©) )ZD) € ) |
Flg. GENERATOR COMPON ENT pARTS 1 1 129772-77200 GENERATOR(12V-55A) 1
2 2 XL15571001 ROTOR ASSY 1
3 3 X6201SD BALL BEARING 1
1 4 2 XL15542001 STATOR ASSY 1
J\ 5 2 XL15553002 COVER ASSY, REAR 1
6 3  XL22553012 COVER, REAR 1
7 3  XL1556315 REGULATOR ASSY,BRUSH 1
8 4 XL2255330 BRUSH ASSY 1
9 4  XL12013262 BRUSH 2
10 4 XTR1Z63 REGULATOR 1
11 4  XL2251318 CONDENCER ASSY 1
12 4 XL13513134 BOLT M5 2
13 3 XL2253320 DIODE ASSY 1
14 2 XL2253400 FRONT COVER ASSY 1
15 3 XL15014042 BEARING RETAINER 1
16 3 X6203BM BALL BEARING 1
17 2 XL22555001 PULLEY ASSY 1
18 2  XL15018015 BOLT, THROUGH 4
19 2 XL1501810 NUT ASSY, PULLEY 1
20 2 XL15028001 SCREW ASSY 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL OCR10-M20200 Fig.56

Fig.56. MIXING ELBOW Ani e
©)F F=
. ) No. Lev. Parts No. Description Qty I
. 56 XTI NR (A) (B () © € )
Flg. MlX'NG ELBOW 129472-13500 ELBOW ASSY

129472-13560  PLUG, PT3/4
129472-13550  SUPPORT

129792-18090 GASKET
129472-49050 PIPE, WATER
123325-49421 JOINT, PIPE

26106-080352 BOLT, M8X 35 PLATED
26703-080002 NUT, M8

A ala aalappa
W hR|[A a2 alaaa

00

REFER TO FIG.16

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL OCR10-M20200 Fig.57

Fig.57. OIL SUCTION/DRAIN PUMP (p=surtoTe o
(Cy= (F)=
- 57 #17/\41*,}7. No. Lev. Parts No. Description A @) (C)QQZD) € F I R
Fig. OlL. SUCTION/DRAIN PUMP 11 43720001220  PIPE 1
2 1 124413-39100 PUMP ASSY, WASTE 1 A

Remarks
A) MAKER'S CODE : GC-13-AAE-0 N:OId%‘TSNeW, Q:0ld 25 New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M20200 4JH-DTE OPTIONAL
Fig.58. BILGE PUMP 12V

ENIRLT

Fig-58 BILGE PUMF"ZV

2V

I

F=INTyeT7)
CABLE ASS'Y

SL3{,FTee7

vAg!UM SMTCH ASS V

=1

E_
5

® Ay—~F1L IR F
START SWITCH

N Ty -
BATTERY |
NEFIAVLRAA Y F
{__VACUUM SWITCH
B @

CONNECT. WIRE PLAN

0CR10-M20200 Fig.58

B v e
V2RSS 7 L eriso-ino
2| E5ha A&57 1 | s ei9-2200
3| Fuid Sttt 1| & p190-1300
4 it 5 [ 1] 8 P190-2400
s | Zoale msE7 7 | 1| B Pig0-5500
& | SrhANER 1| B p190-2810
1| Surder” 1] 8 P190-1820
g :osé 1| B P190-1830
8 | Jracen 1] 8 #190-1910
LY EAA 1| 8P190-1520
0| 2l s’ " | 1| BP190-1950
23 1085Gkee - |4

N

B salshen ™ |5

B[ bercennar | 1] 8P190-1310

(A)=4JH-DTE (D)=

®)= )

(C)= (F)=

No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 977782-00121 PUMP ASSY, W/TIMMER 1
2 2 977782-00300 IMPELLER 1
N:Old $=5 =5 New, S:0ld 25

New, Q:0ld %z New, R:Old <

S’

New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL OCR10-M20200 Fig.59

Fig.59. KINGSTON COCK o o
(C)= (F)=
No. Lev. Parts No. Description Qty I R

(A) (B () @O ((E) (F)

. 5 #— > 7‘2 I\ > | V) 7 11 43662025030  COCKASSY, SEAWATER i
Fig KINGSTON COCK

Yes Yes

N:OId‘T>TNeW, O:OId%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL
Fig.60. SEAWATER FILTER

Fig.6

e V.8 = D 5
SEA WATER FILTER

0CR10-M20200 Fig.60

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 919400-02500 STRAINER 1
2 2 XTST25S001 BODY 1
3 2  XTST25S002 BOLT M 8X125 1
4 2  XTST25S003 PIPE, OUTER 1
5 2 XTST25S004 PLUG M 8 1
6 2  XTST25S005 PACKING 1
7 2 26664-080002 NUT, CAP M8 1
8 2  XTST25S007 COVER 1
9 2  XTST25S008 PACKING 2
10 2  XTST25S009 FILTER 1
11 2 24311-000060 O-RING, 1AP6.0 1
12 1 23072-101000 HOSE, 10X1000 1
13 1 23000-041000 CLAMP, 41 2
14 1 26116-080302 BOLT, M8X 30 PLATED 2
15 1 26703-080002 NUT, M8 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL

0CR10-M20200 Fig.61

Fig.61. FUEL TANK o o
(C)= (F)=
. No. Lev. Parts No. Description Qty |
FO%.7 (A) B) (C) D) (E) (F)
Fi . 1 1 83213-003012 TANK (30L), FUEL 1
g FUEL TANK 2 1 124070-59060 PIPE ASSY, FUEL 1
3 2 124070-59130 PIPE, FUEL 2M 1
6 2 138603-59380 CAP NUT 1
7 2 23010-014000 CLAMP, 14 2
1
rX 4
— 6
X 5
—7
2_—_
—3
L
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL OCR10-M20200 Fig.62

Fig.62. ENGINE STOP CABLE o o
©= =
. No. Lev. Parts No. Description Qty I
: 62 ALy Thr—=T0 1 1 12947067550  CABLE, STOP L=4000 (?) e
Fig. ENGINE STOP CABLE 2 1 120470-67560  CABLE. STOP L=7000 1

REFER TO FIG.48

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL
Fig.63. WIRE HARNESS(FOR B2 TYPE PANEL)

. 63 TALHN—R (41 %/X\> B-24473Y)
Fig. WIRE HARNESS (FOR B-2 TYPE PANEL)

“NryIay
CYLINDER BLOCK
REFER 70 FiG.}

STARTER REFER T0 FI6.66

STARTER

VAR Gt TA% D 4
FLYWHEEL HOUSING

0CR10-M20200 Fig.63

REFER TO FIG.3
.
9 T A
4 %)
9@ 4 3
- L1 R T
10 COOLING F/HESH WATER PUMP
REFER TO FIG. 31
T34 RL{=—NANIZL Y
FLYWHEEL MOUSING
LA LI | B = T 5 ra—
I | wRe D"WET_E,E, WIRE COLOR No WIRE DIAMETER wn:'E CO%OH
i 23 .a . — -
B 2 5.0 W WHITE 8 i3 05 wa R
2 ®-a PR
R B /W YELLOW wHITE T 0 05 o B e
2 . ; T
S 05 WL wWhiTE BLUE P A 5.0 LR
4 § FE-R - ~ -
____‘,_,1,? 0.5 A/8 I Qep BLACK 3 B 50 8 :gLACK
2 05 -1 0§ 50 "
BLUE BLACK 3 ) . L
""""" 8LUE
i L N
6' zj o i " meo 2 8 5.0 8 Blacx
- R o
1B 0.5 B B

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 124060-39451 SWITCH, 0.2KG 1
2 1 129470-77920 HARNESS, WIRE 1
3 1 124770-77940 PROTECTOR 1
4 1 124070-77950 CLAMP 1
5 1 128170-91160 SENSOR 1
6 1 127610-91350 SWITCH, 95 1
7 1 26106-080162 BOLT, M8X 16 PLATED 1
8 1 129470-39600 DAMPER ASSY 1
9 1 22217-080000 WASHER, SPRING 8 1
10 1 22137-080000 WASHER, 8 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL
Fig.64. WIRE HARNESS(FOR C,D PANEL)

) 64 DL XN=Z A (1 ¥\ C.DELT73AY)
Fig. WIRE HARNESS (FOR C,D TYPE PANEL)

LO7 + A%
LtuB OIL STRAINER
REFER TO FIG.27

2
loyosya,,
CYLINDER BLOCK
5 HEFER TO FIG }
-
10

29 —9's"

%% STARTER

S £ 2t B'
N\

REFER TO FIC 66

r-\/
7314 —nn2s 0 ﬁ/ D 8
FLYWHEEL HOUSING P> ¢
REFER TO FiG.3 REFER T0 FIG.31
L2417
9—9 X COOLING FRESH WATER
43 | le CRENNET) N
12-®
137

c{24mL7
COOLING FRESH WATER PUMP
] REFER T0 FIG.31

TIARA—=NNILT
FLYWHEEL HOUSING

0CR10-M20200 Fig.64

* ot wet e Wit coron ¥ Wt oerer Wit coton
1o 5.0 N e s 05 o Bhanae

2 2 0.5 YIW: v.aLLEow WHITE o 1o 0.5 w/B V?H'”’E/BLACK
o2 0.5 wict Do oy NN 6.5 w8 B BowsmLack
4 05 e T ek noo& 5.0 Rl

5 18 0.5 L8 BLUE sLack (LI 5.0 & Black

6 5.0 LI W 5.0 oo B e

1 A 0.5 8 .B'LACK 2 R 5.0 8 :';LACK

80y 0.5 va B E eeo

(A)=4JH-DTE (D)=

(B)= (E)=

(C)= (F)=

No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 124060-39451 SWITCH, 0.2KG 1
2 1 129470-77930 HARNESS, WIRE 1
3 1 124770-77940 PROTECTOR 1
4 1 124070-77950 CLAMP 1
5 1 128170-91160 SENSOR 1
6 1 127610-91350 SWITCH, 95 1
7 1 46150-003091 SENDER UNIT 1
8 1 144626-91590 SENDER UNIT, CW 1
9 1 26106-080162 BOLT, M8X 16 PLATED 1
10 1 129470-39600 DAMPER ASSY 1
11 1 123482-39670 DAMPER 1
12 1 22137-080000 WASHER, 8 1
13 1 22217-080000 WASHER, SPRING 8 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL OCR10-M20200 Fig.65

Fig.65. BATTERY SWITCH o o
©) Fr=
No. Lev. Parts No. Description Qty I R

F.. 6 5 /‘ ‘y -7- ') Z 4 ‘y ? 1 1 123310-77640  SWITCH, BATTERY (?) .6 0660
'g. BATTER Y SW'TCH 2 1 22724-800380  SCREW, 8.0X38 2

Yes Yes

N:OId‘T>TNeW, O:OId%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL OCR10-M20200 Fig.66

Fig.66. AIR HEATER o o
©r F)=
No. Lev. Parts No. Description Qty |
— (A) (B) (C) (D) (E) (F)

Fi 66 I 7 t 9 1 1 129474-18170 BEND 1
g' AlR HEATER 2 1 129400-77500 HEATER 1
3 1 129150-77510 GASKET 2
4 1 26106-080402 BOLT, M8X 40 PLATED 2
5 1 26106-080952 BOLT, M8X 95 PLATED 2

REFER TO FIG.13

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL
Fig.67. ENGINE STOP DEVICE

v)uEITayy
CYLINDER BLOCK

0CR10-M20200 Fig.67

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 171078-66551 PIN 1
2 1 129470-67300 BRACKET, SOLENOID 1
3 1 129470-67310 LINK 1
4 1 129470-67320 SOLENOID, STOP 12V 1
4A 2 119588-67330 CAP, SOLENOID 1
5 1 22117-080000 WASHER, 8 2
6 1 22217-060000 WASHER, SPRING 6 2
7 1 22360-080000 SNAP PIN 8 2
8 1 26106-060102 BOLT, M6X 10 PLATED 2
9 1 26106-060202 BOLT, M6X 20 PLATED 1
10 1  26106-080122 BOLT, M8X 12 PLATED 2
1" 1 129470-77970 HARNESS, WIRE L4000 1
12 1 129470-77980 HARNESS, WIRE L7000 1
13 1 124617-91850 RELAY, MR5A 12V 1
14 1 124770-49310 RETAINER 1
15 1 123682-77710 PROTECTOR, D27/16 1
16 1 121750-59890 BAND, NYLON 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL OCR10-M20200 Fig.68

Fig.68. SOLID COUPLING o o
(C)= (F)=
No. Lev. Parts No. Description Qty I R

[ 68 AR AR 4 48110-034071  COUPLING 34 @ 6 066
Fig. SOLIDE COUPLING 48110-032411  SCREW

26756-080002  NUT, LOCK M8

26706-100002 NUT, M10
26106-100322 BOLT, M10X 32 PLATED

A wWN =
A ala oA
N NGl PN

REFER T0O FIG.82

N:Old%New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL OCR10-M20200 Fig.69

Fig.69. STRAIGHT COUPLING o o
(C)= (F)=
] 6 9 p & ls v— ly 1’ v 7[} ‘/7 No.  Lev. Parts No. Description w ® (C)Q‘QZD) © © I R
Flg' STRA'GHT COUPL'NG 1 1 129470-85900 COUPLING 1
2 1 26106-100322 BOLT, M10X 32 PLATED 4
3 1 26706-100002 NUT, M10 4

REFER TO FIG.82

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL
Fig.70. SLIT COUPLING

, AYy bhyTULY
Fig. 7 O SLIT COUPLING

REFER 7O FIG 82

O

(9%
J

0CR10-M20200 Fig.70

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty I R
(A) (B) (C) (D) (E) (F)
1 1 121370-83970 COUPLING ASSY 1
3 2 26450-100302 BOLT, M10X 30 6
4 1 26136-100322 BOLT, M10X 32 PLATED 4
5 1 26736-100002 NUT, M10 4

3_

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL OCR10-M20200 Fig.71

Fig.71. SINGLE LEVER CONTROL (Ay4ur-DTE or
(©)= (F)=
. 7 l SUSLLIN—as hO=-IL No. Lev. Parts No. Description W ® (C)Q‘QZD) © @ I R
Flg- SINGLE LEVER CONTROL 1 1 128170-86500 CONTROLLER 1
2 1 41730-000680 HEAD, REMOTE-CONTROL 1

MV-TYPE

MT2-TYPE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL OCR10-M20200 Fig.72

Fig.72. MORESE CABLE o o
(C)= (F)=
No. Lev. Parts No. Description Qty I R
(A) (B) (C) (D) (E) (F)

-

1 41710-000380  CABLE L=4000 1

. ’-E - 17 - 7) % 2 1 129470-86500  CABLE, L=7000 1
F'g-7 MORSE CABLE

AN =

N:Old%New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL
Fig.73. INSTRUMENT PANEL(B-2 TYPE)

Fig.7

T14¥IN(B-2217)
INSTRUMENT PANEL (B-2 TYPE)

0CR10-M20200 Fig.73

Remarks

1)PART NO.(124070-91300)IS MISPRINTED
PARTS NO.(129470-91190) IS CORRECT
CODE NO.

2)PART NO.(128170-91010)IS MISPRINTED
PARTS NO.(124411-91010) IS CORRECT
CODE NO.

(A)=4JH-DTE (D)=

(B)= (E)=

(C)= (F)=

No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 124411-91190 PANEL ASSY 1
2 2 104271-91351 BUZZER 1
3 2 128170-91310 SWITCH 1
4 2 127412-91250 SWITCH, KEY 1
5 3 123482-91291 KEY 1
6 3 26716-050002 NUT, M5 10
7 3 22217-050000 WASHER, SPRING 5 10
8 3  127620-91820 COVER 1
9 2  128170-91020 GASKET 1
10 2 128170-91031 HARNESS, WIRE 1
11 3 194151-55820 BULB, 12V3.4W 3
12 2  128170-91810 SCREW, M5X35 6
13 2 128170-91820 WASHER, 5 6
14 2 128170-91830 NUT, M5 6
15 2 128696-91100 TACHOMETER 1
16 2 124070-91300 SWITCH 1
16-1 2 129470-91190 SWITCH, STOP 1
17 2 128170-91010 BODY, PANEL 1
17-1 2 124411-91010 BODY, PANEL 1
(A=*1985.10)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL OCR10-M20200 Fig.74

Fig.74. INSTRUMENT PANEL(C TYPE) e o
©r F)=
.. No. Lev. Parts No. Description Qty I
. 7 4% (CHa147) (A) (B () @O ((E) (F)
Fig. INSTRUMENT PANEL (C TYPE) 129470-91100  PANELASSY

127620-91500  SCREW
127620-91510  WASHER

127410-91680 BRACKET, PANEL
127620-91560 WASHER
127620-91550 NUT

&2
&“
N

0 N O WN =

S
=

124617-91980  BULB, 12V-1.7W
124617-91920  BULB, 12V-3W

I
N

1 1

2 4

2 8

2 2

2 4

2 4

43 2 127620-91570  SCREW 4
2 127620-91580  HARNESS, WIRE 1
AEPUACEMENT PARTS 9 2 124617-91900  BUZZER 1
10 2 22717-410160  SCREW, 4.1X16 2
11 2 129470-91160  GAUGE 1
12 2 157854-04300 HOUR METER 1
13 2 127410-91510  BRACKET 3
14 2 127410-91520  WASHER 8
15 2 127410-91530  SCREW 8
16 2 127410-91580  GASKET 2
17 2 127410-91550  GASKET 1
18 2 129470-91170  TACHOMETER 1
19 2 127410-91560  GASKET 1
20 2 127410-91570  BRACKET 1
21 2 124617-91920  BULB, 12V-3W 1
22 2 127410-91580  GASKET 1
23 2 124617-91840 THERMOMETER, WATER 1
24 2 127410-91590  GASKET 1
25 2 124617-91980  BULB, 12V-1.7W 6
26 2 127410-91600  LENS 1
27 2 127410-91610  RETAINER 1
28 2 127410-91620 BODY 1
29 2 127410-91630 SCREW 3
30 2 46150-003610  BOX(WITH OUT FUSE 1
31 3 124617-91990  FUSE 3
32 2 127620-91790  SWITCH 2
33 3 127620-91780  CAP, RUBBER 2
34 2 127410-91590  GASKET 2
35 2 121575-91250  SWITCH, KEY 1
36 3 12348291291  KEY 2
37 3 127620-91820 COVER 1
38 2 129470-91150  HARNESS ASSY, WIRE 1
39 2 127620-91830  CAP, RUBBER 4
40 2 129470-91190  SWITCH, STOP 1
2 2

2 2

2 2

N
@

124617-91900  BUZZER

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M20200 4JH-DTE OPTIONAL OCR10-M20200 Fig.75

Fig.75. INSTRUMENT PANEL(D TYPE) (T e
©)= (F)=

p4
°

Lev. Parts No. Description Qty I
(A) (B) (C) (D) (E) (F)

Fig.7 4%\ (DR17T)

INSTRUMENT PANEL (D TYPE)

1 1 124411-91180 PANEL ASSY 1
2 2 127620-91500 SCREW 8
3 2  127620-91510  WASHER 8
4 2 127620-91580 HARNESS, WIRE 1
5 2 124617-91900 BUZZER 1
6 2 22717-410160 SCREW, 4.1X16 2
7 2 127620-91600 COVER 1
8 2 127620-91610 RUBBER 4
9 2  127620-91620 BRACKET 4
10 2 127620-91630 SCREW 16
1" 2 124617-91830 GAUGE 1
12 3 124617-91910 HARNESS, WIRE 1
13 4 124617-91920 BULB, 12V-3W 1
14 2 124617-91840  THERMOMETER, WATER 1
15 3 124617-91930 HARNESS, WIRE 1
16 4 124617-91920 BULB, 12V-3W 1
17 2 127620-91690 RUBBER 1
18 2 128696-91100 TACHOMETER 1
19 2 124617-91950 HARNESS, WIRE 1
20 3 124617-91920 BULB, 12V-3W 1
21 2 124617-91820 METER, HOUR 1
22 2 127620-91240 TIMER 1
23 3 127620-91250 CELL 1
24 3 127620-91720 GASKET 1
25 2 127620-91730 BRACKET 1
26 3 127620-91740 RUBBER 1
27 2 124617-91810 BOXASSY, PILOT 1
28 3 124617-91970 HARNESS, WIRE 1
29 4 124617-91980 BULB, 12V-1.7W 8
30 2 46150-003610 BOX(WITH OUT FUSE 1
31 3 124617-91990 FUSE 1
32 2 127620-91790 SWITCH 2
33 3 127620-91780 CAP, RUBBER 2
34 2 127620-91810 PLUG 1
35 2 121575-91250 SWITCH, KEY 1
36 3 123482-91291 KEY 2
37 3 127620-91820 COVER 1
38 2 124617-91940 HARNESS, WIRE 1
39 3 127620-91830 CAP, RUBBER 4
40 2 127620-91860 RETAINER 1
41 2 127620-91870 SCREW 1
42 2 127620-91930 PANEL 1
43 2 127620-91630 SCREW 12
44 2 127620-91410 BRACKET 1
45 2  124617-91980 BULB, 12V-1.7W 2
46 2 124617-91920 BULB, 12V-3W 2
47 2 124617-91990 FUSE 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL OCR10-M20200 Fig.76

Fig.76. EXTENSION WIRE o o
(Cy= (F)=
_ . . " No. Lev. Parts No. Description Qty I R
7 ITXT >3 ~»d— K (A) B) (C) D) (E) (F)
Fig 6 EXQT-EKS 'O/NEWIRE 1 1 129772-77500 HARNESS, WIRE 3.8M 1 A
: 2 1 129470-77500 CORD, EXTENSION 3800 1 B
3 1 129470-77510  CORD, EXTENSION 1800 1 A
4 1 129470-77520 CORD, EXTENSION 1800 1 B
5 1 129470-77530 HARNESS, WIRE 5.8M 1 A
6 1 129470-77540 CORD, EXTENSION 5800 1 B
Remarks
A) FOR B-2 TYPE PANEL
B) FOR C,D TYPE PANEL N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL O0CR10-M20200 Fig.77

Fig.77. REPAIR SET (p=surtoTe o
(€)= (F)=
ipti Q't
. 77 ANRT IS —Y No.  Lew. Parts No. Description &) ® (©) )ZD) € ) |
F'g~ REPAIR SET 1 1 729474-92501  PARTS KIT, SPARE 1
11 1 729473-92500  PARTS KIT, SPARE 1
(A=*1986.12)

2 2 129553-01350  GASKET, HEAD T=1.4 1

3 2 119625-11870  PROTECTOR, NOZZLE 4

4 2 129550-12110  GASKET, MANIFOLD 1

5 2 129550-13110  GASKET 1

6 2 129792-13520  GASKET 1

7 2 129792-18090  GASKET 1

8 2 729470-22500  RING SET, PISTON 4

12 2 129150-35150  FILTER 90X80L 1

13 2 124060-39451  SWITCH, 0.2KG 1

14 2 129470-42520  COVER 1

15 2 129470-42530  IMPELLER 1

16 2 129470-42540  PLATE 1

17 2 129795-49550  GASKET 1

18 2 129470-49801  THERMOSTAT, 76.5 1

19 2 129150-49810  GASKET, THERMOSTAT 1

20 2 129499-53002  VALVE ASSY,INJECTION 1

20-1 2 129595-53000  VALVE ASSY,INJECTION 4

(A="1986.12)

23 2 129470-55700  STRAINER 1

24 2 127610-91350  SWITCH, 95 1

25 2 24341-000600  O-RING, 1AS60.0 1

26 2 25132-004600  V-BELT, A46 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 4JH-DTE OPTIONAL

Fig.78. GASKET SET

. Nyx>rty b
Flg-7 8 GASKET SET

0CR10-M20200 Fig.78

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 729470-92600 GASKET SET 1
2 2 129553-01350 GASKET, HEAD T=1.4 1
3 2 129150-01510 GASKET, GEAR CASE 1
4 2 129150-01530 GASKET, GEAR CASE 1
5 2 129470-01550 O-RING 2
6 2  129150-01880 GASKET 2
6-1 2  129470-01880 GASKET, GEAR CASE 2 R
(A=*1988.10)
6-2 2  129150-01881 GASKET 2 R
(A=*1991.03)
6-3 2 129C26-01890  GASKET, HO-P 2 R
(A=EXXXXX)
7 2 129100-01620 GASKET 1
8 2 129400-01750 GASKET, OIL SUMP 1
9 2 129550-12110 GASKET, MANIFOLD 1
10 2 129150-77510 GASKET 1
1 2 129792-18090 GASKET 1
12 2 129150-32020 GASKET, PUMP 1
13 2 129150-35040 GASKET 1
14 2 129470-35120 GASKET 1
15 2 129150-42020 GASKET, WATER PUMP 1
16 2 129550-13110 GASKET 1
17 2 977770-01212 GASKET, LIQUID 1
N:Old i»‘_sNew, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

No Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 CLUTCH INNER PARTS OCR10-M20200 Fig.79

Fig.79. CLUTCH HOUSING o o
(C)= (F)=
2 5 No. Lev. Parts No. Description W ® (C)Q‘t)zD) © @ |
T Q 172572

1 1 777075-02550 HOUSING ASSY, CLUTCH 1

F'g. CLUTCH HOUSING 3 2 177035-02920 PLUG, MAGNET M16X1.5 1
4 2  23414-160021 GASKET, 16X1.0 1
5 2 177099-02130 PIN, PARALLEL 2
6 2  26216-080222 STUD, M8X 22 3
7 2  26366-080002 NUT, M8 3
8 2  22287-080000 WASHER, 8 3
9 1 177075-02050 FLANGE 1
10 1 26106-100302 BOLT, M10X 30 PLATED 12
11 1 22287-100000 WASHER, 10 12
12 1 177099-02091 GASKET 1
13 1 26106-080252 BOLT, M8X 25 PLATED 3
14 1 22287-080000 WASHER, 8 3
15 1 177095-02960 SEAL SB35 47 7, OIL 1
16 1 177090-02970 SEALTC54 709, OIL 1
17 1 177095-02980 SEAL, OIL 1
18 1 177075-02150 SHIM SET 1
19 1 177075-02250 SHIM SET 1
20 1 177099-02450 DIPSTICK 1

10 21 2 177099-02470 COVER 1
23 1 23414-160021 GASKET, 16X1.0 1
24 1 777075-04800 COOLER ASSY 1
26 2  177075-04050 JOINT, PT1/4 2
27 2 128695-44090 COCK 1
28 2  23883-160002 PLUG, 16 1
29 2 23414-160021 GASKET, 16X1.0 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 CLUTCH INNER PARTS OCR10-M20200 Fig.80
(D)=

Fig.80. INPUT SHAFT e i

No. Lev. Parts No. Description Qty I R
(A) (B) (C) (D) (E) (F)

177075-03620  SHAFT, INPUT |=2.17

24141-320070  BEARING, 32007

A
1
177075-03030  SHAFT, INPUT |=2.62 1
2
1

AW N -
ala aa

(C)= (F)=
. —a99avy
Fig. 80 INPUT SHAFT

177090-03500 DISC, DAMPER

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 CLUTCH INNER PARTS
Fig.81. COUNTER SHAFT

I'-'ig.a‘

Faohro
COUNTER SHAFT

0CR10-M20200 Fig.81

(A)=KBW-21 (D)=

(B)= (E)=

(C)= (F)=

No. Lev. Parts No. Description Qty I R
(A) (B) (C) (D) (E) (F)

1 1 777075-03021 SHAFT ASSY 1
2 2 177075-03300 GEAR, Z=25 1
3 2 177075-03311 SHAFT 1
4 2  24311-000180 O-RING, 1AP18.0 1
5 2 177075-03320 WASHER, THRUST 2
6 2  22242-000220 RING, 22 1
7 2 24161-222916 BEARING, 222916 2

—_tr

Yes

N:Old $=5 New, Q:0ld *75 New, R:Old £ New, S:0ld

Yes'

Yes
Yes'

:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 CLUTCH INNER PARTS

0CR10-M20200 Fig.82

Fig.82. OUTPUT SHAFT o o
(C)= (F)=
No. Lev. Parts No. Description Qty |
Fig 8 2 A1)3 777 1 1 177075-03020  SHAFT, THRUST (?) e

OUTPUT SHAFT 2 1 177075-03040  PLATE ASSY, DRIVE 1
4 2 177095-03030  PIN, PARALLEL 3
5 2 177095-03040 PIN, PARALLEL 3
6 1 177090-03230 KEY 2
7 1 177095-03190 PIN 3
8 1 177095-03200 SPRING 3
9 1 177075-03250 PLATE 2
10 1 177075-03220 RING 1
11 1 24190-120000  BALL 3/8 6
12 1 177095-03210  SPRING 3
13 1 177075-03640 GEAR, 1=2.17 Z=52 1
14 1 177075-03090 GEAR, 1=2.62 Z=55 1
15 1 177075-03800  SHIM SET 2
16 1 177075-03110 GEAR, Z=55 1
17 1 177075-03960  SPRING 4
18 1 177075-03280 CIRCLIP 2
19 1 177075-03130 RETAINER 2
20 1 177075-03880 DISK, FRICTION 12
21 1 177020-03380 PLATE, STEEL 10
22 1 177075-03160 SPACER 1
23 1 177075-03170 SPACER 1
24 1 177075-03270 COLLAR, THRUST 2
25 1 177075-03550 COUPLING 1
26 1 24311-000350 O-RING, 1AP35.0 1
27 1 177075-03540  NUT, LOCK 1
28 1 24161-455017  BEARING, 455017 4
29 1 177075-03470 RACE, INNER 2
30 1 24141-302080 BEARING, 30208 2

25 26 27
4 ~
© /)
REFER TO FIG 79 §
0
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 CLUTCH INNER PARTS OCR10-M20200 Fig.83

Fig.83. CONTROL DEVICE o o
©)= F)=
. ot Qt
. ‘/ ,7 Ja ,7 ‘j ,.7 9’_ No. Lev. Parts No. Description &) ® (©) )ZD) € ) |

Fig. CONTROL DEVICE 1 1 177075-06011  FORK ASSY, SHIFT 1
3 2 177095-06070  BEARING 2
4 1 177075-06040  BAR, SHIFT 1
5 1 177095-06030  CAM, SHIFT 1
6 1 177095-06050  PIN 1
7 1 177095-06140  CIRCLIP 1
8 1 177095-03200  SPRING 1
9 1 177095-06060 SPRING 1
REFER TO FIG. 79 10 1 177075-06050 LEVER 1
p T 1 26106-080252  BOLT, M8X 25 PLATED 1

X2 3
2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M20200 CLUTCH INNER PARTS OCR10-M20200 Fig.84

177075-09030  TOOL

Fig.84. TOOLS(OPTIONAL PARTS) ggg:KBWﬂ EE)):
(% (F)=
. . . . No.  Lew. Parts No. Description Qty I
Fi 84 Zsp1a77 “\7/\.‘y§-1r7{\/7t~/) 1 1 777075-09500 TOOLS ASSY (?) e
1g. -

g TOOLS (OPTIONAL PARTS) 2 2 177095-09070  SPRING 1
3 2 177075-09050  CIRCLIP 1
1 4 2 177075-09010  SPACER 1
A 5 2 177075-09020  SOCKET 1
6 2 1
7 2 1

177075-09040 TOOL

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No.

*REF. 13=11 11 24 121250-59550 43 3 124160-01751 2 8 124617-91990 75 47
*REF. 2=13 1 16 121252-39150 28 3 12 12 124736-07900 8 2
*REF. 3=5 1 17 121370-08351 52 1 124160-01910 1 5 124770-49310 67 14
*REF. 32=21 11 25 121370-83970 70 1 124160-11360 12 14 124770-77940 63 3
*REF. 37 36 66 121400-11340 1 19 124160-39140 28 2 64 3
*REF. 44 36 67 121450-01560 2 7 124160-49480 32 6 124790-44560 52 5
*REF. 5 1 18 121550-23200 21 4 124223-35510 27 7 124950-51190 36 15
*REF. 6= 1 1 19 121575-91250 74 35 124250-77012 47 1 126630-07370 9 3
*REF. 7=1 12 6 75 35 54 1 127410-91510 74 13
*REF. 7=2 12 7 121750-03080 7 3 124410-54940 39 13 127410-91520 74 14
*REF. 7=3 12 8 121750-59890 42 8 124411-91010 73 17 -1 127410-91530 74 15
*REF. 7=4 12 9 67 16 124411-91180 75 1 127410-91550 74 17
*REF. 7=5 12 10 121850-01910 12 4 124411-91190 73 1 127410-91560 74 19
*REF. 7=6 12 1 121850-01920 17 21 124413-39100 57 2 127410-91570 74 20
*REF.11=41 1 20 121850-11860 11 9 124413-39710 28 28 127410-91580 74 16
*REF.29= 3 1 21 121850-21680 18 7 124460-77680 1 26 22
102210-07990 9 9 121850-35200 27 6 16 5 127410-91590 74 24
103338-11190 1 18 121850-35520 27 8 17 17 34
104200-59170 42 4 121850-35531 27 9 124550-21600 19 3 127410-91600 74 26

43 2 121850-51960 36 55 124550-51350 36 29 127410-91610 74 27
104200-92350 51 7 121850-54900 39 11 124550-51370 36 30 127410-91620 74 28
104200-92600 51 2 121850-61380 36 56 124550-59820 28 20 127410-91630 74 29
104214-39720 25 4 121870-59930 41 6 124550-66370 44 2 127410-91680 74 4
104264-59020 42 1 122117-51560 36 43 124550-77030 47 2 127412-91250 73 4
104271-49060 24 10 122710-51050 36 5 124617-91810 75 27 127610-91350 63 6
104271-91351 73 2 122710-51090 36 8 124617-91820 75 21 64 6
105582-59540 42 2 122780-59100 41 1 124617-91830 75 11 77 24
114250-53080 38 5 123310-77640 65 1 124617-91840 74 23 127611-07350 9 2
114250-53120 38 9 123325-49421 24 11 75 14 127620-91240 75 22
114250-53130 38 10 56 7 124617-91850 67 13 127620-91250 75 23
114250-53140 38 11 123325-49490 17 25 124617-91900 74 9 127620-91410 75 44
114250-53210 38 12 123372-59100 41 1 43 127620-91500 74 2
114250-53400 38 13 123482-39670 64 1 75 5 75 2
119588-67330 67 4 A 123482-91291 73 5 124617-91910 75 12 127620-91510 74 3
119620-54900 39 10 74 36 124617-91920 74 21 75 3
119625-11870 11 26 75 36 42 127620-91550 74 6

77 3 123682-07850 9 4 75 13 127620-91560 74 5
119625-11880 11 28 123682-44210 32 13 16 127620-91570 74 7
119625-11900 11 27 123682-44220 32 14 20 127620-91580 74 8
120130-11160 1 7 123682-77710 67 15 46 75 4
120130-49350 17 16 124060-39451 63 1 124617-91930 75 15 127620-91600 75 7
120322-33050 32 20 A 64 1 124617-91940 75 38 127620-91610 75 8
120445-44540 52 4 77 13 124617-91950 75 19 127620-91620 75 9
120445-44600 32 12 124060-59380 40 4 124617-91970 75 28 127620-91630 75 10
120445-44620 9 5 124066-59100 43 1 124617-91980 74 25 43

32 15 124070-59060 61 2 41 127620-91690 75 17
120445-44640 32 16 124070-59130 61 3 75 29 127620-91720 75 24
121023-01550 2 5 124070-77950 63 4 45 127620-91730 75 25
121100-22400 20 8 64 4 124617-91990 74 31 127620-91740 75 26
121111-21501 19 5 124070-91300 73 16 75 31 127620-91780 74 33




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No.  Ref. No.
127620-91780 75 33 129150-01881 2 12 -2 129155-51380 36 32 129470-01550 78 5
127620-91790 74 32 30 17 -2 129155-51390 36 33 129470-01700 4 1
75 32 78 6 -2 129155-51410 36 35 129470-01710 4 2
127620-91810 75 34 129150-02020 5 9 129155-51450 36 36 129470-01880 2 12 -1
127620-91820 73 8 129150-02450 6 2 129155-51520 36 39 30 17 -1
74 37 129150-03070 7 2 129155-51530 36 40 78 6 -1
75 37 129150-11050 11 4 129155-51540 36 41 129470-03010 7 1
127620-91830 74 39 129150-11170 11 8 129155-51550 36 42 129470-07230 8 1
75 39 129150-11230 1 36 129155-51570 36 45 129470-08100 10 1
127620-91860 75 40 129150-11260 11 31 129155-51580 36 46 129470-08110 10 2
127620-91870 75 41 129150-11270 1 32 129155-51590 36 47 129470-08120 10 3
127620-91930 75 42 129150-11280 1 33 129155-51600 36 48 129470-08350 52 2
128170-86500 71 1 129150-11370 1 20 129155-51790 36 53 129470-11080 11 5
128170-91010 73 17 129150-11750 1 37 129155-52050 37 2 129470-11090 1 6
128170-91020 73 9 129150-14100 15 2 129155-61010 44 3 129470-11920 38 14
128170-91031 73 10 129150-14101 15 2 -1 129155-61050 44 4 129470-12100 13 1
128170-91160 63 5 129150-14200 15 3 129155-61060 44 5 129470-12120 13 3
64 5 129150-14400 15 4 129155-61070 44 6 129470-12300 13 6
128170-91310 73 3 129150-21200 18 3 129155-61090 44 7 129470-12320 13 8
128170-91810 73 12 129150-22300 20 7 129155-61120 44 8 129470-21590 19 1
128170-91820 73 13 129150-25020 22 1 129155-61130 44 9 129470-21650 18 5
128170-91830 73 14 129150-25055 22 2 129155-61140 44 10 129470-34850 25 2
128270-13620 16 9 129150-25065 22 5 129155-61150 44 11 129470-34860 25 3
32 4 129150-25100 22 3 129155-61160 44 12 129470-35090 26 2
128370-86280 50 2 129150-32020 23 2 129155-61170 44 13 129470-35100 27 1
128371-01800 1 15 78 12 129155-61180 44 14 129470-35120 27 11
128695-44090 16 3 129150-35040 26 1 129155-61201 44 15 78 14
34 1 78 13 129155-61341 44 19 129470-35130 27 2
79 27 129150-35150 27 12 129155-61400 44 20 129470-39600 63 8
128696-91100 73 15 77 12 129155-61430 44 23 64 10
75 18 129150-39150 28 15 129155-61460 44 26 129470-42000 31 1
129100-01620 3 2 129150-39180 28 16 129155-61470 44 27 129470-42500 30 1
78 7 129150-42020 31 3 129155-61480 44 28 129470-42520 30 3
129100-11100 11 14 78 15 129155-61490 44 29 77 14
129100-11110 11 15 129150-42320 31 2 129155-61500 44 30 129470-42530 30 4
129100-23100 21 3 129150-49810 35 4 129155-61540 44 35 77 15
129100-35140 27 5 77 19 129155-61810 44 39 129470-42540 30 5
129100-59950 43 6 129150-59580 43 5 129155-61820 44 40 77 16
129100-59990 43 7 129150-77510 17 6 129155-61830 44 41 129470-42550 30 6
129100-61930 44 42 66 3 129155-61950 44 43 129470-42700 30 14
129150-01200 1 22 78 10 129156-44760 31 11 129470-42800 30 18
129150-01510 2 2 129155-51140 36 12 129156-51910 36 54 129470-44440 32 10
78 3 129155-51180 36 14 129158-52100 37 1 129470-44450 32 1
129150-01520 2 3 129155-51200 36 16 129301-34830 25 1 129470-49200 34 2
129150-01530 2 4 129155-51270 36 22 129400-01600 3 1 129470-49220 34 3
78 4 129155-51280 36 23 129400-01750 4 4 129470-49240 34 4
129150-01870 2 11 44 1 78 8 129470-49250 34 5
129150-01880 2 12 129155-51320 36 27 129400-77500 66 2 129470-49260 34 1
30 17 129155-51340 36 28 129470-01500 2 1 129470-49540 35 1
78 6 129155-51370 36 31 129470-01550 2 6 129470-49801 35 3




Parts No. Index
Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No.

129470-49801 77 18 129472-39020 28 1 129499-59811 41 2 129795-49550 35 2
129470-51040 36 4 129472-39600 28 17 129499-59821 41 3 77 17
129470-51060 36 6 129472-39620 28 19 129499-59831 41 4 129795-54800 39 9
129470-51080 36 7 129472-49050 33 3 129499-59841 41 5 129795-67200 46 2
129470-51101 36 9 56 6 129499-61650 44 36 129795-67310 45 1
129470-54510 39 2 129473-18000 16 1 129550-11240 1 29 129C26-01890 2 12 -3
129470-54650 39 8 53 1 129550-11310 12 3 78 6 -3
129470-55600 40 1 129473-18100 17 20 129550-12110 13 5 135665-07210 9 1
129470-55700 40 3 129473-18101 17 20 -1 77 4 138603-59380 61 6

77 23 129473-44110 32 9 78 9 144626-91590 64 8
129470-59120 42 3 129473-61700 44 37 -1 129550-13110 32 22 145410-46190 30 8
129470-59560 43 4 129474-18001 16 1 -1 77 5 157854-04300 74 12
129470-61440 44 24 85 1 78 16 171051-01921 1 4
129470-61450 44 25 129474-18110 17 1 129550-39450 28 13 171078-66551 67 1
129470-61700 44 37 129474-18120 17 2 129550-42350 31 4 174307-51170 36 13
129470-61800 44 38 129474-18130 17 3 129553-01340 1 24 174307-51560 36 44
129470-67100 46 1 129474-18140 17 4 129553-01350 1 23 177020-03380 82 21
129470-67300 67 2 129474-18150 17 5 77 2 177035-02920 79 3
129470-67310 67 3 129474-18170 66 1 78 2 177075-02050 79 9
129470-67320 67 4 129474-18220 17 22 129553-32000 23 1 177075-02150 79 18
129470-67550 62 1 129474-18230 17 23 129553-39190 28 12 177075-02250 79 19
129470-67560 62 2 129474-18240 17 24 129553-39650 29 1 177075-02550 9 6
129470-77330 48 2 129474-18241 17 24 -1 129555-51400 36 34 177075-03020 82 1
129470-77340 48 3 129474-21000 18 1 129555-51500 36 37 177075-03030 80 2
129470-77500 76 2 129474-22000 20 1 129555-51700 36 49 177075-03040 82 2
129470-77510 76 3 129474-33000 24 5 129555-51710 36 50 177075-03090 82 14
129470-77520 76 4 129474-33010 24 6 129555-51750 36 51 177075-03110 82 16
129470-77530 76 5 129474-33020 24 7 129555-51760 36 52 177075-03130 82 19
129470-77540 76 6 129474-33030 24 8 129573-25900 39 15 177075-03160 82 22
129470-77920 63 2 129474-33040 24 9 129595-53000 38 2 -1 177075-03170 82 23
129470-77930 64 2 129474-33500 24 1 77 20 -1 177075-03220 82 10
129470-77970 67 1 129474-39200 28 4 129772-77200 48 1 177075-03250 82 9
129470-77980 67 12 129474-39300 28 7 55 1 177075-03270 82 24
129470-85900 69 1 129474-39450 28 10 129772-77500 76 1 177075-03280 82 18
129470-86250 50 1 129474-44000 32 2 129792-13520 14 2 177075-03300 81 2
129470-86310 50 3 129474-44480 16 4 77 6 177075-03311 81 3
129470-86500 72 2 32 5 129792-13551 14 1 177075-03320 81 5
129470-91100 74 1 129474-49010 33 1 129792-18090 16 2 177075-03470 82 29
129470-91150 74 38 129474-49020 17 15 56 5 177075-03540 82 27
129470-91160 74 1 129474-49030 33 2 77 7 177075-03550 82 25
129470-91170 74 18 129474-49110 33 4 78 11 177075-03620 80 1
129470-91190 73 16 -1 129474-49300 34 7 129792-39610 28 18 177075-03640 82 13

74 40 129474-49320 34 8 129795-01780 3 3 177075-03800 82 15
129472-01100 1 12 129474-81010 49 1 129795-01800 2 10 177075-03880 82 20
129472-03090 7 10 129474-81020 49 2 129795-01950 2 13 177075-03960 82 17
129472-13500 56 1 129491-01360 1 25 129795-02411 6 1 177075-04050 79 26
129472-13550 56 4 129499-51300 36 24 129795-11120 11 16 177075-06011 83 1
129472-13560 56 3 129499-53002 38 2 129795-11180 11 17 177075-06040 83 4
129472-14010 15 1 77 20 129795-21661 18 6 177075-06050 83 10
129472-14011 15 11 129499-54550 39 5 129795-42670 30 7 177075-09010 84 4




Parts No. Index

Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No.
177075-09020 84 5 22217-080000 50 6 23072-040300 33 7 24341-000530
177075-09030 84 6 63 9 23072-101000 60 12 24341-000600
177075-09040 84 7 64 13 23080-013000 42 5
177075-09050 84 3 22217-100000 25 6 23297-160081 7 9 24421-203508
177088-02430 9 7 22217-120000 39 16 23341-150000 28 6 25132-004600
177090-02970 79 16 22242-000100 46 6 9
177090-03230 82 6 22242-000220 81 6 23414-050000 44 52 26013-080302
177090-03500 80 4 22242-000320 39 12 23414-080000 2 23 26106-060102
177095-02960 79 15 22252-000420 30 9 46 17
177095-02980 79 17 22272-000040 44 47 23414-100000 28 23 26106-060122
177095-03030 82 4 22272-000060 44 48 23414-120000 1 13 26106-060162
177095-03040 82 5 22282-120000 44 49 42 6
177095-03190 82 7 22287-060000 36 59 23414-130000 17 27 26106-060202
177095-03200 82 8 22287-080000 79 8 23414-160000 25 7

83 8 14 23414-160021 79 4 26106-080122
177095-03210 82 12 22287-100000 79 11 23
177095-06030 83 5 22287-120000 36 60 29
177095-06050 83 6 22312-080160 3 5 23414-180000 27 10 26106-080142
177095-06060 83 9 19 4 23414-200000 28 24
177095-06070 83 3 22351-030010 29 3 23414-240031 39 14
177095-06140 83 7 22351-030016 44 50 23857-030000 29 2
177095-09070 84 2 22351-050010 36 61 23857-060000 42 7 26106-080162
177099-02091 79 12 22351-060012 1 41 23857-150000 28 25
177099-02130 79 5 22360-050000 44 51 23871-010000 1 6
177099-02450 79 20 22360-080000 67 7 23871-020000 27 4
177099-02470 79 21 22414-160100 50 7 23871-030000 1 7
194151-55820 73 1 22414-250150 45 2 1 10
22113-060000 50 4 46 9 23883-160002 79 28
22117-040000 44 44 22512-070140 15 5 23887-100002 44 54
22117-080000 2 21 18 4 23887-120002 1 14 26106-080202
67 5 22717-410160 74 10 23894-020002 17 28
22137-080000 14 3 75 6 24101-062024 30 1
48 4 22724-800380 65 2 24101-063024 30 10
63 10 23000-016000 7 7 24141-302080 82 30
64 12 23000-022000 33 6 24141-320070 80 3
22137-100000 48 8 34 9 24161-222916 81 7
22190-100000 44 45 23000-025000 7 8 24161-455017 82 28
22217-050000 36 57 28 21 24190-120000 82 11 26106-080252
44 46 34 10 24311-000060 60 11
46 7 23000-035000 33 5 24311-000120 12 15
50 5 23000-041000 34 6 24311-000150 30 13
73 7 60 13 24311-000180 81 4
22217-060000 36 58 23000-054000 13 9 24311-000320 2 9
67 6 23000-060000 17 7 12 13
22217-080000 17 26 23000-070000 17 8 24311-000350 82 26
25 5 23010-013000 52 6 24314-000180 28 26
26 6 23010-014000 61 7 24321-000750 24 12
31 10 23061-070300 1 27 32 18
41 7 16 8 24341-000160 36 62
46 8 17 18 24341-000260 2 14 26106-080352

—_

N

1
—_




Parts No. Index

Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No Ref. No
26106-080352 35 6 26366-080002 12 5 28110-100130 51 3 X0630412 54 23
56 8 13 11 28110-120140 51 4 X21142215 54 6
26106-080402 4 8 17 14 28110-170190 51 5 X21145866 54 22
7 6 19 28110-220240 51 6 X21201110 54 4
66 4 29 41701-001720 46 15 X21201115 54 2
26106-080452 2 17 25 10 41710-000380 72 1 X21201313 54 10
22 6 30 21 41710-000410 46 16 X21201605 54 19
26106-080502 11 43 32 21 50 1 X212026004 54 16
17 1 44 56 41730-000680 71 2 X21202601 54 17
26106-080552 2 18 46 13 42220-008960 9 8 X21202602 54 18
27 14 50 9 43400-500390 40 5 X212037002 54 20
31 7 79 7 43400-500410 28 22 X21204259 54 5
8 26367-060002 11 23 43400-500450 44 53 X21204302 54 12
26106-080652 31 9 26450-060252 23 3 43530-500570 59 2 X21204401 54 14
26106-080702 4 9 26450-100302 70 3 43662-025030 59 1 X21204810 54 21
26106-080852 2 19 26476-060142 13 4 43720-001220 57 1 X21205310 54 8
26106-080952 17 12 26557-050082 50 10 46150-003091 64 7 X21205400 54 13
66 5 26557-050102 36 65 46150-003610 74 30 X212063001 54 11
26106-081002 32 23 44 57 75 30 X21207100 54 3
26106-100202 10 4 26557-050122 46 12 48110-032411 68 2 X21207312 54 9
26106-100252 4 3 26557-060162 36 3 48110-034071 68 1 X21209311 54 7
25 9 26664-080002 60 7 704507-92100 51 1 X213065002 54 15
26106-100302 3 4 26703-080002 14 4 720445-44200 52 3 X3916003482 17 30
40 6 16 6 729150-02800 5 3 X6201SD 55 3
49 4 56 9 729150-02930 5 6 X6203BM 55 16
79 10 60 15 729150-11650 11 34 XB131008 53 6
26106-100322 68 5 26706-100002 68 4 729150-23600 21 5 XL12013262 55 9
69 2 69 3 729150-23701 21 1 XL13513134 55 12
26106-101152 48 6 26716-050002 46 14 729470-11520 12 1 XL15014042 55 15
26107-060202 44 55 73 6 729470-22500 20 3 XL15018015 55 18
26116-050142 45 3 26716-060002 36 38 77 8 XL1501810 55 19
26116-050309 36 63 26716-100002 48 7 729470-92600 78 1 XL15028001 55 20
26116-080302 60 14 49 6 729472-01560 1 1 XL15542001 55 4
26116-120302 10 5 26716-120002 39 17 729473-44500 32 1 XL15553002 55 5
47 3 26736-100002 70 5 729473-51350 36 1 XL1556315 55 7
26136-100322 70 4 26756-050002 45 4 729473-92500 77 1 -1 XL15571001 55 2
26203-060102 30 16 26756-060002 44 59 729474-11701 1 1 XL2251318 55 1
26213-080182 16 7 26756-080002 1 39 729474-92501 77 1 XL2253320 55 13
32 19 68 3 729499-53102 38 1 XL2253400 55 14
26216-060142 36 64 26776-120002 44 60 729499-54100 39 1 XL22553012 55 6
26216-060202 11 13 26777-120002 44 58 729595-53100 38 1 -1 XL2255330 55 8
26216-080182 2 20 27225-100140 1 8 777075-02550 79 1 XL22555001 55 17
26216-080222 11 21 27231-500000 1 9 777075-03021 81 1 XN131004 53 3
79 6 27241-100000 1 40 777075-04800 79 24 XN131005 53 4
26216-081002 11 22 27241-120000 1 10 777075-09500 84 1 XN131008 53 5
26226-080182 11 38 27241-220000 1 1 83213-003012 61 1 XN131106 53 7
26226-080502 17 13 27241-280000 32 7 919400-02500 60 1 XN131108 53 8
26226-100222 49 5 27241-300000 1 11 977770-01212 78 17 85 7
26366-060002 41 10 27241-400000 1 12 977782-00121 58 1 XN133001 53 18
26366-080002 2 22 32 8 977782-00300 58 2 85 21




Parts No. Index

Parts No.
XN133204

XN133207
XN133504

XN133505
XN193653

XN977006
XN977007

XNB131008
XNB133206
XNB133208
XNB134007

XNE923300
XNE924350
XNE929010
XNN131008
XNN131502
XNN131536
XNN131570
XNN131578
XNN131579
XNN133208

XNN133442
XNN134035

XNN134092
XNN136606

XNN137007
XNN137055
XNN137423

XNN139400
XNN139811
XNN193655

XTR1Z63

XTST25S001
XTST25S002
XTST25S003
XTST25S004
XTST25S005

-1

Parts No.

XTST25S007
XTST25S008
XTST25S009

Fig. No.

60
60
60

Ref. No.

8
9
10

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.GEARS HOUSING
	3.FLYWHEEL HOUSING
	4.LUB. OIL SUMP
	5.MAIN BEARING
	6.CAMSHAFT BEARING
	7.BREATHER
	8.ENGINE LIFTER
	9.LABELS
	10.ENGINE BRACKET
	11.CYLINDER HEAD
	12.BONNET
	13.SUCTION MANIFOLD
	14.MIXING ELBOW
	15.CAMSHAFT
	16.TURBOCHARGER
	17.INTER COOLER
	18.CRANKSHAFT
	19.FLYWHEEL
	20.PISTON
	21.CONNECTING ROD
	22.IDLE GEAR
	23.LUB.OIL PUMP
	24.LUB.OIL COOLER
	25.LUB.OIL DIPSTICK
	26.LUB.OIL SUCTION PIPE
	27.LUB.OIL STRAINER
	28.LUB.OIL PIPE
	29.PISTON JET
	30.COOLING SEA WATER PUMP
	31.COOLING FRESH WATER PUMP
	32.COOLING FRESH WATER COOLER
	33.COOLING SEA WATER PIPE
	34.COOLING FRESH WATER PIPE
	35.THERMOSTAT
	36.FUEL INJECTION PUMP
	37.FUEL FEED PUMP
	38.FUELINJECTION VALVE
	39.TIMER
	40.FUEL STRAINER
	41.FUEL INJECTION PIPE
	42.FUEL PIPE
	43.FUEL RETURN PIPE
	44.GOVERNOR
	45.ENGINE STOP DEVICE
	46.SPEED REMOTE CONTROL DEVICE
	47.STARTING MOTOR
	48.GENERATOR
	49.CLUTCH (KBW-21)
	50.CLUTCH REMOTE CONTROL
	51.TOOLS
	52.SPARE PARTS
	53.TURBINE(INNER PARTS)
	85.(53A)TURBINE(INNER PARTS)
	54.STARTING MOTOR COMPONENT PARTS
	55.GENERATOR  COMPONENT PARTS
	56.MIXING ELBOW
	57.OIL SUCTION/DRAIN PUMP
	58.BILGE PUMP 12V
	59.KINGSTON COCK
	60.SEA WATER FILTER
	61.FUEL TANK
	62.ENGINE STOP CABLE
	63.WIRE HARNESS(FOR B2 TYPE PANEL)
	64.WIRE HARNESS(FOR C,D PANEL)
	65.BATTERY SWITCH
	66.AIR HEATER
	67.ENGINE STOP DEVICE
	68.SOLID COUPLING
	69.STRAIGHT COUPLING
	70.SLIT COUPLING
	71.SINGLE LEVER CONTROL
	72.MORESE CABLE
	73.INSTRUMENT PANEL(B-2 TYPE)
	74.INSTRUMENT PANEL(C TYPE)
	75.INSTRUMENT PANEL(D TYPE)
	76.EXTENSION WIRE
	77.REPAIR SET
	78.GASKET SET
	79.CLUTCH HOUSING
	80.INPUT SHAFT
	81.COUNTER SHAFT
	82.OUTPUT SHAFT
	83.CONTROL DEVICE
	84.TOOLS(OPTIONAL PARTS)
	Parts No. Index

